
The following catalog
has gaps in its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat

assigns it.



Parts
Manual
RDJIC
LRDQ!IC
GenSet

974-0221

tlDJC (SPEC A-AD)

LRDJC (SPEC AA-AC)

1-s4

R l



Pmt!s
Manual
IRDJIC
Lsm-JE
GenSet

974-0221

RDJC (SPEC A-AD)

LRDJC (SPEC AA-AC)

1-s4

Repleces



GENERAL INFORMATION

INSTRUCTIONS FOR ORDERING REPAIR PARTS

For parts or service, contact the dealer from whom you purchased this equipment or refer to your Nearest
Authorized Onan Parts and Service Center,

To avoid errors or delay h? M!ing your parts order, please furnish all information requested.

Always refer to the nameplate on your unit.

1.

2.

3.

Always give the MODEL, SPEC NO. and SERIAL NO.

f

o
cx9cmi

!

MODEL AND SPEC NO.

SERIAL NO. ~
I

w ‘-”4’;or handy reference, insert “YOUR”
nameplate information in the spaces above.

Do not order by reference number; always use part number and description.

Give the part number, description and quantity needed of each item. If an older part cannot be identified,
return the part prepaid to your dealer or nearest Onan Parts and Service Center. Print your name and address
plainly on the package. Write a letter to the same address stating the reason for returning the part,

State definite shipping instructions. Any claim for loss or damage to your unit in transit should be filed
promptly against the transportation company making the delivery. Shipments are complete unless the
packing list indicates items are back ordered.

Prices are purposely omitted from this Pzrts Manual due to the confusion resulting from fluctuating costs, import
duties, sales taxes, exchange rates, etc.

For current parts prices, consult your Onan Dealer, Distributor or Parts and Service Center,

“En esta Iista de partes Ios precios se omiten de proposito, ya que bastante confusion resulto de fluctuaciones de
Ios precios, derechos aduanales, impuestos de venta, cambios extrajeros, etc.”

Consiga Ios precios vigentes de su distribuidor de productos “ONAN.”



INDEX
TITLE
INTRODUCTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

GENERATOR SET DATA TABLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

STANDARD PARTS SECTION

i3aae,0ii . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Biock, Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

,Camshatt . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Chassis . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Controi . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

LOCATION
. . . . . . . . . . . . . . . . . . . . . . . A4

. . . . . . . . . . . . . . . . . . . . . . . 23

. . . . . . . . . . . . . . . . . . . . . . A14

. . . . . . . . . . . . . . . . . . . . A6,A7

. . . . . . . . . . . . . . . . . . . . . . . A9

. . . . . . . . . . . . . . . . ., . ...! C4

. . . . . . . . . . . . . . . . . . . D1-D3

Cooling System, Radiator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. C2.C3

Crankshaft . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A8

Exci&,Ge ne:a:e:-S pecAThroughZ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. C8-C1l

Exhaust System . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..B8

Fiywhaai . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A8

Gearcase . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .’. . . . . . . . . . . . . . . . . . . . . . . . ..B2

Generator

S-@~A~h~@UghZ....... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. C6. C7
Begin Spac AA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. C12.C13

Governor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..B3

Head, Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . , . . . . . . . . .. A1O.A11

injection System . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. B6.B7

intake System, Air . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. B4.B5

Oii System . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. A12.A13

Piston and Rod . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. All

Regulator, Voltage -Begin Spec AA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D4

Senrice Kits and Miscellaneous. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D5

Soienoid, Stop

Spec AThrough AC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..B1O

Begin Spec AD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..B1l

Start Disconnect . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..B9

Starter

Spac AThrough AC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..B12

Begin Spac AD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..Bi4

Starter Parts

Spec AThrough AC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ... ..B13

Begin Spec AD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ,,. c1

SPECiAL PARTS SECTiON - LR

Chassis . . . . . . . . . . . . . . . . . . . .

Controi . . . . . . . . . . . . . . . . . . . .

Cooiing System, Ftadiator . . .

Generator . . . . . . . . . . . . . . . . . .

intake System, Air . . . . . . . . . .

Panei, AC Meter - Optionai . . .

IIJC Generator Sets

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D9

OPTiONAL PARTS SECTiON

Cieaner, Air - Oii Bath . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E2

Control, Continuous Giow Piug- Begin Spec AB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..F5

Cooling System, City Water . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. E4.E5

Exchanger, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. E6.E7

Fiiter, Voitage Regulator -Begin Spec AA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..F4

Fiange, Air Duct Adapter ..,...... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..F6

Heater

Generator Space . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . F1

Oli Base . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..F6

Water Jacket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E14

Housing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. ElO.Ell

Muffier, Critical (Housed Sets) .,.... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E3

PaneI, AC Meter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. F2.F3

Pump Parts, Water . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E8

Skid and Battery Rack . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..F1

(Continued on Page A4)



“--+

INDEX (Continued)

Switch

Dual High Water Temperature

City Water Cook+ 3. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E9

Radiator Cooled . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E9

Dual Low 011 Pressure . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E9

Low Engine Temperature . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..F6

Overepeed . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..F6

Tank, Fuel

Chassis Mounted . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. E12.E13

Housing Mounted. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E14

INTRODUCTION

This catalog applies to RDJC and LRDJC Generator Sets as listed in the Generator Set Data Table. The RDJC model
designation shown began during 1969. Previously, the model designations used a zero in place of the decimal in the kilowatt
rating. (Example: 12.5 RDJC was formerly 12RDJC and 15. ORDJC was formerly 15 RDJC. ) Parts are arranged in groups of
related items and each illustrated part is identified bya reference number corresponding tothesame reference number in the
parts list. Unless otherwise mentioned in the description, parts are interchangeable between models, Parts illustrations are
typical. Using the model and specification number from your generator set nameplate, select parts that apply to your set, Right
and left sides are determined by facir~ ths =nfiim= am~ ~f-?t) of the set..3 --- WV=Y,,W -,, - \WEWZ

NOTE: In prior issues of this parts catalog RDJC Radiator Cooled Sets were designated by Parts Key Number 1 and City Water
Cooled Sets were designated by Parts Key Number 2 in the Generator Set Data table. In this issue these Parts Key Numbers are
no longer used. Instead, replacement parts for the cooling systems for Radiator Coded Sets can be found in the Standard
Parts Section and replacement parts for City Water Cooled Sets can be found in the Optional Parts Section.



GENERATOR SET DATA TABLE

“.

. ..—
MODEL AND

SPECIFIC?4 tKN NUMBER

12.5 RDJC-53CR/+
12.5 RDJC-53R/*
12.5 RDJC-57R/”
12.5 RDJC-57XR/’
12.5 RDJC-58R/*
12.5 RDJC-51f3$W*

15.oRDJc-3cR/*
15.oRDJc-3R/*
15.ORDJC-4%”
15.oRDJc-4xR/’
15.oRDJc-5DR/*
15.oRDJc-7R/’
15.oRDJc-7xR/’
15.ORDJC-8R/*
15 O!?DJC-9XF?I’
15:ORDJC-18R/*

8.6 LRDJC-57XRI”
8.6 LRDJC-518R/”

11 .3LRDJC-18R/*
lese LRDJC Generator Sets were man

ELECTRICAL DATA

WATTS---
12500
12500
12500
j ~500

12500
12500

; VOLTS—.,
120/240
120/240
220/380
240/416
127/220

*

15000
15000
15000
15000
15000
15000
15000
15000
15000
15000

8600
860U

120/240
120/240
120/208
277/480
120/240
220/380
240/41 6
127/220
347/600

*

240/416
*

11300 -k
;tured beqinninq with Specification

HERTZ——
50
50
50
50
50
50

60
60
60
60
60
60
60
60
60
60

50
50

60
Letters AA, I

WIRE I PHASE
● ✎

3
4
4
4
12

1
1
3
3
3
3

1
.. 1
3 1
4 3
4 3
4 3
4 3
4 3
4 3
4 3
12 3

4 13
12 I 3

r replacement Darts refer first
to the S~ecial Parts Section for LRDJC Generator Se~s. Par& not in’that section refer to the Standard or Oot;onal Parts Sec-
tion. When referring to those sections reference to Specification Letters or Voltage also ap,plies to these se’ts

Models listed below are Pennsylvania

13.ORDJC-3R501”
13.oRDJc-4R50~”
13.oRDJc-4xR50/”
13.ORDJC-18R50/’

15.oRDJc-3R50/*
15.oRDJc-3cR50/”
15.oRDJc-4Ft50/’
15.oRDJc-4xR50/’
15.oRDJc-5DR50/’
15.ORDJC-18R50/*

proved Sets

13000
13000
13000
13000

15000
15000
15000
15000
15000
15000

120/240
120/240
120/208
277/480
120/240

* L
60
60
60
60
60
60

3
4
4
12

3

1
3
3

+-----i

DJ_i-_
“ - The diagonal line (/) in the model and specification number separates generator set characteristics from the specification number and

letter(s). The specification number denotes customer requested options or deviations from a standard (1A, 1B ..l AA, lAB, etc.) model.
The specification letter advances (A to B, B to C ., Z to AA, AA to AB, etc. ) with major manufacturing changes.

. . - These generators have four load wires which are reconnectable for 120 volt, 2 wire service or240 volt, 2 wire service or 120/240 volt, 3 wire
service. NOTE: Previously, the C designaticm (3CR, 53CR, etc. ) was not used in the model.

* - Broad range reconnectable sets, refer to connection diagram inside outlet box cover,

STANDARD PARTS SECTION

This section contains standard parts applicable to models listed in the generator set data ?able.

A5



CYLINDER BLOCK

.—
15

17

u

4’9

Cz”

-I@40 ,,

%

42

0’41

M-1560



CYLINDER BLOCK

REF. PART QTY. PART
NO. No. USED DESCRIPTION

REF.
NO.

PART
NO.

QTY.
USED

1

1

1

PART
DESCRIPTION

1 BLOCK ASSEMBLY, CYLINDER (Includes Tappets) .
110-1407 1 Radiator Cooled Sets

(Includes Parts Marked’)
110-3216 1 City Water Cooled Sets

(Includes Parts Marked #)
2 101-0337 1 ●#Plate, Rear Bearing
3 101-0386 1 *#Gasket and Shim Kit Rear

Bearing Plate - Includes
Bearing Plate Mcunting
Washers

4 BEAR:NG, MAIN - FRONT AND REAR
101-0359 2 ‘#Standard
101-0359-02 2 .002” Undersize
101-0359-10 2 .01O“ Undersize
101-0359-20 2 .020” Undersize
101 -035!?-30 2 .030” Undersize

5 BEARING HALF, MAIN - CENTER
101-0361 2 *#Standard
101-0361-02 2 .002” Undersize
101-0361-10 2 .01O“ Undersize
101-0361-20 2 .020” Undersize
101-0361-30 2 .030” Undersize

6 101-0342 2 “#Bolt, Center Bearing
Housing

7 516-0149 2 Pin, Center Bearing Housing
8 516-0072 4 Screw, Drive - Crankshaft

Thrust Washer
9 104-0420 2 #“Washer, Crankshaft Thrust

10 101-0363 1 “#Bearing, Camshaft - Front
11 101-0365 1 ●#Bearing, Camshaft - Rear
12 101-0364 1 ●#Bearing, Camshaft - Center
13 ‘#TUBE, CRANKCASE OIL

120-0586 1 Front
120-0585 1 Rear

14 517-0053 1 “#Plug, Expansion - Rear
Camshaft Opening

15 PLUG, EXPANSION - CYLINDER BLOCK
1-7/16”

517-0059 3 “ Radiaioi COoied Sets
517-0059 4 # City Water Cooled Sets
517-0096 2 ●#1-9/16°
517-0097 1 ●#1-3/4°

16 509-0086 1 Seal, Crankshaft - Rear
17 805-0019 6 ●#Bolt, Rear Bearing Plate

(Special)
18 TUBE, OIL FILL

123-0681 1 Spec A Through R
123-1086 1 Begin Spec S

19 123-0667 1 Gasket, Oil Fill
20 CAP AND lNDiCATOR

123-0698 1 Spec A Through R
123-1056 1 Begin Spec S

21 123-0191 1 Gasket, Cap
22 517-0103 1 “#Plug, Core Hole - Begin

Spec T
23 850-0045 3 Washer, Lock - Spring (5/16”)
24 800-0026 3 Screw, Cap - Hex Head

(5/?6-18 X 3/4”)
25 505-0266 2 Plug, Pipe (3/8” - Square

Countersunk) Radiator
Cooled Sets Without
Water Jacket Heater

26 505-0449 Nipple, Pipe (1/4”x
6“) Water Drain

Coupling, Pipe (1/4”)
Water Drain

Plug, Pipe (Brass) 1/4”

505-002727

502-015328
Hex Head - Water Drain

●#Pin, Gearcase Locating
*#Washer, Bearing Plate

(Special)
Damper, Breather Pulsation -

Spec A
Hose, Overflow - Spec S
Clamp, Overflow Hose -

Spec s
Cover, Breather Pulsation

Damper - Spec S
Pin, Cotter - Spec S
Gasket, Cover - Spec S
Hose, Cover to Manifold -

Spec S
Hose, Cover to Breather

29
30

516-0141
526-0245

2
6

31 123-1061 1

32
33

503-1194
503-0197

1
2

34 123-1045 1

35
36
37

516-0177
123-1049
503-1274

1
1
1

38 503-0562 1
Cap - Spec S

SCREW, SET - SOCKET HEAD ‘3/8-16 X 5/16”)
City Water Cooled Sets Begin Spec AD
803-0067 4 #Sets Without Heat Exchanger
803-0067 1 Sets With Heat Exchanger
505-0690 1 Nipple, Close - Pipe

(1/2”) Spec S
505-0682 1 Tee, Pipe (1/2”)

Spec S
505-0674 1 Nipple, Half - Pipe

(1/2” x 2-1/2”) - Spec S
503-0170 4 Clamp, Hose - Spec S
123-0787 1 Cap, Breather Tube -

Spec A Through S
123-0645 1 “#Tube, Breather - Spec A

Through S
123-0865 2 Filter, Breather Tube

and Pulsation Damper -
Spec S (1 Used Spec A
Through R)

!505-0135 1 Nipple, Half - Pipe
(3/8” x 1-1/2”) Radiator
Cooled Sets With Water Jacket
Heater

505-0039 1 Elbow, Pipe (3/8 - 90°)
Radiator Cooled Sets
With Water Jacket Heater

505-0273 1 Nipple, Half - Pipe
(3/8” x 4“) Radiator
Cooled Sets With Water Jacket
Heater

800-0026 2 Screw, Cap - Hex Head
(5/’16-18 X 3/4”)

850-0045 2 Washer, Lock - Spring (5/16”)
526-0035 2 “#Washer, Fiat - (17/32” ID x

7/8” OD X 1/8” Thk)

39

40

41

42

43
44

45

46

47

48

49

50

51
52

● - Parts Included in 110-1407 Cylinder Block Assembly
# - Parts Included in 110-3216 CYlinder Block Assembly

A7



CRANKSHAFT AND FLYWHEEL

15

CT-10506

REF. PART QTY. PART REF. PART QTV. PART
NO. NO. USED DESCRIPTION No. NO. USED DESCRIPTION

1

2
3
4
5

6

7

8
9

10
11
12
13

104-136: 1 Crankshaft Kit (Includes
All Keys)

104-0418 1 Gear, Crankshaft
104-0416 1 Washer, Retainer
518-0188 1 Ring, Lock
FLYWHEEL ASSEMBLY

Radiator Cooled Sets
104-0548 1 Spec A Through AB

(Includes Parts Marked ‘)
104-1129 1 Begin Spec AC (includes

Parts Marked +)
City Water Cooled Sets

104-0555 1 Sets Without Heat Exchanger
(Includes Parts Marked #)

104-0548 1 Sets With Heat Exchanger
(Includes Parts Marked ●)

134-1401 1 #Hub, Flywheel - City
Water Cooled Sets
Without Heat Exchanger

104-0547 1 ‘+#Flywheel (Includes
Ring Gear)

104-0423 1 ‘+#Gear, Ring
800-0500 1 Screw, Flywheel Mounting

(Special)
515-0001 1 Key - Crankshaft to Gear
515-0006 1 Key - Fan to Crankshaft
850-0055 1 Washer, Lock - Spring (7/16”)
526-0185 1 Washer, Flat (15/32” ID x

1-1/2” OD X 3/8” Thk)

14
15

17

18
19
20

21

22

515-0153 1 Key - Flywheel to Crankshaft
104-0510 1 Guard, Flywheel - City

Water Cooled Sets
HUB AND PULLEY, FLYWHEEL

Radiator Cooled Sets
104-0957 1 “Spec A Through A13
104-1121 1 +Begin Spec AC
104-0957 1 ‘City Water Cooled Sets

With Heat Exchanger
WASHER, FLAT - Hub to Flywheel (Special)
526-0187 4 #City Water Cooled Sets

Without Heat Exchanger
526-0273 4 “+Radiator Cooled Sets and

City Water Cooled Sets
With Heat Exchanger

104-0543 4 “+#spacerandWasher

870-0352 4 “+#Nut, Locking (Special)
104-0594 1 Cover, Flywheel Guard -

City Water Cooled
Sets Without Heat
Exchanger

801-0054 4 ●+#Screw, Cap - Hex Head
(3/8-24 X 2“)

SCREW, LOCKING HEAD FLANGE (1/4-20 X 1/2”)
821-0010 3 Cover Mounting
821-0010 5 Guard Mounting

“ - Parts Included in 104-0548 Flywheel Assembly.
+. Parts Included in 104-1129 Flywheel Assembly.
# - Parts Included in 104-0555 Flywheel Assembly.



(1t
“lo

@

i
9

CAMSHAFT

1 3

REF.
NO.

1

2

3
4
5

11
12
13

14

C-1029

‘a

PART QTY. PART
NO. USED - DESCRIPTION

CAMSHAFT (Includes Center Pin)
105-0240 1 Spec A through N
105-0274 1 Begin Spec P
515-0001 2 Key - Camshaft Gear and

Injecticm Pump
150-0075 1 Pin, Camshaft Center
105-0205 1 Washer, Thrust
105-0218 1 Gear Assembly, Camshaft

(Includes Parts Marked “)
510-0046 10 Flyball - Governor
150-0775 1 Cup, Governor
150-0078 1 Ring, Center Pin
147-0142 1 Gear, Injection Pump Drive
518-0195 1 Ring, Injection Pump Drive

Gear

105-0465 1 “#Gear, Camshaft
150-0773 1 “#Plate, Governor Fiyball
150-1842 1 ●#Spacer Kit, Governor

Flyball (Includes Mounting
Screws)

815-0506 3 ●Screw, Spacer Mounting
(Special)

* - Parts Included in 105-0218 Camshaft Gear Assembly.
# - Camshaft Gear Assemblies with Rivets Order 105-0218

Camshaft Gear Assembly.



CYLINDER HEAD

REF. PART QTY. PART
No. NO. USED DESCRIPTION

1 HEAD, CYLINDER
With Valves

110-2986 2 Spec A Through N (Includes
Cylinder Head Connector
and Parts Marked #)

110-2985 2 Begin SPec P (Includes
Cylinder Head Connector
and Parts Marked +)

Without Valves (Includes Parts
Marked *)

110-2984 2 #Spec A Through N
110-1855 2 +Begin Spec P

2 110-2944 2 Gasket, Head
3 GUIDE, VALVE

110-1501 8 ‘Standard
110-1501-01 8 .001” Oversize
110-1501-05 8 .005” Oversize

4 INSERT, VALVE SEAT

110-1268 8 ‘Standard
110-1268-02 8 .002” Oversize
110-1268-05 8 .005” Oversize
110-1268-10 8 .01O“ Oversize
110-1268-25 8 .025” Oversize

5 110-1871 4 #+Valve, Intake
6 110-1278 4 #+Valve, Exhaust
7 110-1221 8 #+Spring, Valve
8 110-1220 8 #+Retainer, Valve Spring
9 110-0858 16 #+Lock, Valve Spring Retainer

10 110-0859 8 Cap, Valve Stem
11 509-0132 4 #+Seal, Oil - Intake

Valve
12 ARM, ROCKER

w“
37-,!!

f%==

Ia ii

115-0128
115-0129

14 115-0127
15 115-0150
16 115-0152
17 115-0149
18 115-0195

4

4
8
8
8
8
8
2
2

Exhaust
Intake
Ball, Rocker Arm
Locknut, Rocker Arm

#+Stud, Rocker Arm
Rod, Valve Push

$Tappet, Valve
‘Guide, Push Rod
Cover Assembly, Rocker

(Includes Parts Marked D )
DLine, Oil - Rocker Cover
Gasket, Rocker Cover
Screw, Cylinder Head

Mounting (Special)
Gasket, Glow Plug
Plug, Glow - includes Gasket
Screw, Cylinder Head

Mounting (Special)
Washer, Flat (13/32” ID x

25/32” OD X 0.1345” Thk)
#+Stud, Exhaust Manifold

Bracket, Lifting
DScrew, Machine - Cross

Recesied Pan Head (#10 x
5/16”)

●Plug, Pipe - Countersunk
Hex Head (1/8”) (Sets
Without Standpipe)

Cushion, Vibration
Brace, Lifting Bracket
Spacer, Lifting Bracket
Bushing, Spacer

*Standpipe - Begin Spec T
Washer, Lock - Spring (5/16”)
Screw, Cap - Hex Head

(5/16-18 X 1-1/4”)
DWasher, Flat (17/64” ID

X 1“ OD X 1/16” Thk)

! I 2

/“ 2
I ,- n

19 115-0196
20 115-0134

21 120-0628
22 115-0130
23 110-1264

2
2
10

24 110-0546
25 333-0106
26 800-0501

4
4
12

27 526-0174 14

28 520-0608
29 403-0690

8
1
2

32

Q “ 35

9’

30 815-0562

XC-1032

31 505-0274 2

32
33
34
35.
36
’37
38

402-0361
403-0890
403-0826
402-0362
123-1140
850-0045
$00-0030

2
1
1
2
2
8
7

39 526-0130 1



REF. PART
NO. NO.

40 800-0094

41 526-0100

42 800-0038

43 850-004!5

44 800-0026

45 862-0015

QTY. PART
USED DESCRIPTION

CYLINDER HEAD

2 Screw, Cap - Hex Head
(1/2-13 X 2“)

2 Washer, Flat - Unplated
(9/16” ID X 1-3/8” OD X

7/64” Thk)
1 Screw, Cap - Hex Head

(5/16-18 X 3/4”)
2 Washer, Lock - Spring

(5/16”)
1 Screw, Cap - Hex Head

(5/16-1 8 X 3/4”)
1 Nut, Hex (5/16-18)

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

46 110-1282 1 Bolt, Cylinder Head
(Special) (Switch Mountinq)
Sets With Low Engine
Temperature Switch

47 505-0110 2 ‘Plug, Pipe - Square Head
(3/81’)

# - Parts Included in 110-2986 Cylinder Head.
+ - parts Included in 110-2985 cylinder Head.

* - Parts included in 110-2984 and 110-1855 Cylinder Heads.
$- Included in Cylinder Block Assemblies.
D - Parts Included in 115-0134 Rocker Cover Assembly.

PISTON AND ROD

REF. PART
No. No.

[!...33

1 RING SET
113-0130
113-0130-05
113-0130-10
113-0130-20
113-0130-30
113-0130-40

QTY.
USED

4
4
4
4
4
4

PART
DESCRIPTION

Standard
.005” Oversize
.010” Oversize
.020” Oversize
,030” Oversize
,040” Oversize

2 PISTON AND PIN (Includes Pin Retaining
Rings)

Spec A Through N
112-0173 4 Standard
112-0173-05 4 .005” Oversize
112-0173-10 4 .010” Oversize
112-0173-20 4 .020” Oversize
112-0173-30 4 .030” Oversize
112-0173-40 4 .040” Oversize

Begin Spec P
112-0175 4 Standard
112-0175-05 4 .005” Oversize
112-0175-10 4 .010” Oversize
112-0175-20 4 ,020” Oversize
112-0175-30 4 .030” Oversize
112-0175-40 4 .040” Oversize

3 112-0093 4 Pin, Piston
4 112-0085 8 Ring, Retaining
5 114-0168 4 Rod Assembly, Connecting
6 BEARING HALF, CONNECTING ROD

114-0164 8 Standard
114-0164-02 8 .002” Undersize
114-0164-10 8 .010” Undersize
114-0164-20 8 .020” Undersize
114-0164-30 8 .030’1 Undersize

7 114-0170 8 Bushing Half, Piston
Pin - Connecting Rod

8 805-0012 8 Bolt, Place (Special)



OIL SYSTEM

23

Qm

.? 20

‘1

&

--19

/%$ 18

&
(. REAR BEARING

PLATE

l%? \ ,W

8 II

1



OIL SYSTEM

REF. PART
NO. NO.

1 120-0547
2 120-0580
s

4 502-0097

5 FILTER; Q!L’
122-0185
122-0193

6 122-0188
7 122-0182
8

9

10

11

12

13

14

15

16

17

QTY.
USED

1
1
1

1

1
1

1
1

PART
DESCRIPTION

Pump, Oil
Gasket Kit, Oil Pump
Cup, Oil Pump Intake (Used

on Early Models) Sets With
Straight Tube Order Oil Pump
Intake Cup Kit 120-0756
(Includes Parts Marked ●)

Connector - Front Cylinder
Head Tee to Rear Cylinder
Head Line

4-3;8” Long
5-3/4” Long (Heavy Duty)

Gasket, Oil Adapter
Adapter, Oil Filter

SENDER, OIL PRESSURE
193-0108 1 Spec A through AA
193-0244 1 Spec AB
193-0271 1 Begin Spec AC
502-0053 2 Elbow, Street -45° Brass

(One Used on Pennsylvania
Approved Sets)

505-0057 1 Plug, Pipe (1/8)
Pennsylvania Approved Sets

ELF30W - OIL LINE TO ADAPTER
502-0019 1 Spec A through N
502-0037 1 Begin Spec P
LINE - ADAPTER TO INJECTION PUMP TEE
120-0582 1 Spec A through N
120-0636 1 Begin Spec P

CONNECTOR, INVERTED MALE - INJECTION
PUMP LUBRICATION TEE
502-0030 1 Spec A through N
502-0097 Begin Spec P
CONNECTOR, lN~ERTED MALE - INJECTION
PUMP LUBRICATION TEE
502-0030 1 Spec A through N
502-0274 Begin Spec P (Restricted)
CON.MECTO.R, iN&TED MALE - FRONT
CYLINDER HEAD TEE
502-0030 1 Spec A through N
502-0097 1 Spec P through S
502-0242 1 Tee, Restricted - Injection

Pump Lubrication
502-0282 1 Tee, Restricted - Front Cylinder

Head - Spec A through S

REF.
NO.

18
19
20

21

22

23

24

25

26

27

28

29

30

31

32
33
34

35

PART QTY. PART
NO. USED DESCRIPTION

120-0539 1 Valve, Oil By-Pass
120-0555 1 Spring, By-Pass Valve
505-0274 1 Plug, Pipe - Countersunk -

Oil By-Pass

LINE, OIL - REAR CYLINDER HEAD
120-0575 1 Spec A through N
120-0635 1 Spec P through S
309-0169 1, Switch,, Low Oil Pressure -

Not Used on Pennsylvania
Approved Sets

502-0053 1 Elbow (45° ), Street - Cylinder
Head Tee - Spec A through S

LINE, OIL - lNJECTICIN PUMP TEE TO CYLINDER
HEAD TEE
120-0583 1 Spec A through N
120-0630 1 Spec P through S
120-0697 Begin Spec T
120-0695 ; Line, Oil - Cylinder Head -

Begin Spec T
502-0373 1 Tee, Inverted Flare - Begin

Spec T
CONNECTOR, INVERTED MALE - CYLINDER HEAD
502-0097 1 Rear - Spec A through N
502-0281 1 #Rear - Begin Spec P
502-0261 1 #Front - Begin Spec T
WASHER, LOCK
850-0045 2 Oil Pump Mounting (5/16”)

850-0045 3

SCREW, HEX CAP
800-0030 2

800-0028 3

120-0601 1
120-0602 1
800-0025 1

850-0045 1

Oil Filter Adapter Mounting
(5/16”)

Oil Pump Mounting
(5/16-18 X 1-1/4”)

Oil Filter Adapter Mounting
(5/16-18 X l“)

●Cup, Oil Pump Intake
“Bracket, Oil Pump Intake Cup
●Screw, Cap - Hex Head

(5/16-18 X 5/8”)
*Washer, Lock - Spring (5/16”)

● - Parts Included in 120-0756 Oil Pump Intake Cup Kit.
# - Included in Cylinder Head Assemblies.



OIL BASE

.,-1-;b::,

I
......,..--,---“l.r..: ..,, ,,

‘fi’pi$jj.,.
f....’.... -’. >;, ,.
-- .-,

k---
Q ‘7

q
‘725.-

0

LS-1037a

REF. PART QTY. PART
No. No. USED DESCRIPTION
1 BASE, Oil-

102-0476 1 Spec A
Begin Spec B

102-0539 1 Sets Without Oil Base Heater
102-0549 1 Sets With Oil Base Heater

2 102-0475 1 Gasket, Oil Base
3 800-0072 10 Screw, Cap - Hex Head

(7/16-14 X 1-1/4”)
4 850-0055 10 Washer, Lock-spring

(7/16”)
5 505-0056 1 Plug, Pipe (1/2”)

City Water Cooled Sets
Spec A Through AC

6 NIPPLE, PIPE - CLOSE (1/2”)
505-0100 2 Radiator Cooled Sets
505-0100 2 City Water Cooled Sets

Begin Spec AD
7 VALVE

504-0011 1- Radiator Cooled Sets
504-0011 1 City Water Coo!ed Sets

Begin Spec AD
8 CLAMP

503-0197 1 Radiator Cooled Sets
503-0197 1 City Water Cooled Sets

Begin Spec AD
9 HOSE

503-1194 1 Radiator Cooled Sets
503-1194 1 City Water Cooled Sets

Begin Spec AD
10 HARDWARE PACKAGE, MOUNTING

402-0356 4 Radiator Cooled Sets
(Includes Parts Marked ●)

City Water Cooled Sets
402-0291 4 Sets Without Skid Base

(Includes Parts Marked #)
402-0327 1 Sets With Skid Base

(Includes Parts Marked $)
11 862-0004 4 #$Nut, Hex (7/1 6“) City

Water Cooled Sets
12 800-0081 4 ●Screw, Cap - Hex Head

(7/6-14 X 3-1/2”)
Radiator Cooled Sets Begin
Spec B

13

14

1

REF. PART’ QTY. PART
No. No. USED DESCRIPTION

850-0055 4 ●#$Washer, Lock - Spring
(7/16”)

5~&3rj14 4 ‘#$.Washer, Flat (29/64” ID A
1-1/2” OD X 1/8” Thk)

15

16

17

18

19

20

21

22

23

24

Used With Cone Shaped
Cushions

526-0198 8 “#*Washer, Flat (5/8” ID x
1-1/2” OD X 1/16” Thk)
(Use as Required)

402-0282 4 *#$ Snubber - Shock Mounting -
Begin Spec S

BUSHING, SPP.CER
402-0046 4 Spec A
402-0290 4 *#$ Begin Spec B
CUSHION, VIBRATION (Cone Shaped)
402-0285 2 Engine End - Begin Spec B

(3ener8.tor End
402-0287 2 Spec B Through Z
402-0286 2 Begin Spec AA
526-0195 A #$Was~er, Flat (29/64” ID x

3“ OD x 1/8” Thk) (Used
with Cone Shaped “Cushions)

City Water Cooled Sets
816-0212 4 #Bolt, Carriage (7/16-14 x 5-1/2”)

City Water Cooled Sets
without Skid Base

800-0082 4 ~Screw, Cap - Hex Head
(7/16-14 x 3-3/4”) City
Water Cooled Sets With
Skid Base

520.0650” 4 Stud, Vibration Mount -
Spec A

402-0036 4 Mount, Upper Vibration
(Cylindrical Shaped )
Spec A

MOUNT, LOWER ViBRATION (Cylindrical ShaPed)
Spec A
402-0038 2 Engine End
402-0251 2 Generator End

● - Parts included in 402-0356 Mounting Hardware Package
# - Parts Included in 402-0291 Mounting Hardware Package
$- Parts Included in 402-0327 Mounting Hardware Package



GEAI?CASE

REF.
NO.

1

2

3
4
5
6
7
8
9

10
11

12

13

14

15

1
i8

PART QTY. PART
NO. USED DESCRIPTION

GEARCASE ASSEMBLY
Radiator Cooled

103-0278 1 Spec A Through Q
(Includes Parts Marked #)

103-0307 1 Begin Spec R (Includes
Parts Marked “)

103-0277 1 City Water Cooled
(Includes Parts Marked $)

SHAFT, GOVERNOR
150-0901 1 #“Radiator Cooled
150-0838 1 $City Water Cooled
516-0111 1 #’$Pin, Governor Cup Stop
150-0777 1 #“~Yoke, Governor
518-0129 1 #*tRing, Yoke Retainer
509-0088 1 #’$.Seal, Governor Shaft
510-0048 1 #’$Bearing, Shaft - 1/2”
510-0082 1 #9$Bearing, Shaft - 1/4”
510-0043 1 #’$Ball, Governor Shaft

Thrust

509-0087 1 #**Seal
SCREW, MACHINE - HEX HEAD
(#8-32 X 1/2”)
815-0176 2 #“Radiator Cooled
815-0176 $City Water Cooled
WASHER, LOCK flSPRING (#8)
850-0025 2 #*Radiator Cooled
850-0025 1 $City Water Cooled
150-1160 1 ●Hub, Governor Shaft -

Radiator Cooled (Begin
Spec R)

150-1155 1 ●Washer, Spring - Governor
Shaft - Radiator Cooled
(Begin Spec R)

150-1154 1 ●Pin, Governor Shaft Hub -
Radiator Cooled (Begin
Spec R)

19
18
/

CT-1083

REF.
NO.

PART QTY.
NO, USED

16 150-1228 1

17 150-1095 1

18 150-0847 1

‘11

PART
DESCRIPTION

Arm, Governor - Radiator
Cooled (Begin Spec R)

Arm, Governor (Includes Spring
Hub and Washer) City Water
Cooled (Begin Spec R)

Arm, Governor (Spec A

19

20
21

22
23

24
25

26

27
28

Through Q)
150-0900 1 #Arm, Governor Spring

Control - Radiator
Cooled (Spec A Through Q)

103-0251 1 Gasket, Gearcase
BAcKPLATE, GEARCASE

Radiator Cooled
103-0228 1 Spec A Through Z
103-0521 1 Begin Spec AA
103-0228 1 City Water Cooled
103-0218 1 Gasket, Gearcase
SCREW, CAP - HEX HEAD
(Gearcase Mounting)
110-0879 4 Special
800-0028 1 5/16-18 X 1“

850-0045 5 Washer, Lock - Spring (5/16”)
526-0115 4 Washer, Flat (11/32” ID x

11/16” OD X 1/16” Thk)
800-0026 1 Screw, Cap - Hex Head

(5/16-18 X 3/4”)
850-0045 1 Washer, Lock - Spring (5/16”)
815-0347 2 Screw, Machine - Flat Head

Socket Drive (1/4-20 x 1/2”)

# - Parts Included in 103-0278 Gearcase Assembly
‘ - Parts Included in 103-0307 Gearcase Assembly
t - Parts Included in 103-0277 Gearcase Assembly



GOVERNOR

6
8

1

‘&J
FS-1588

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

1 LINKAGE ASSEMBLY, GOVERNOR

150-0831

150-1132

2 150-0874

3 JOINT, BALL
150-0974

150-1358
150-0939

4 870-0131

5 871-0010
6 150-0823

1

1

1

2

1
1

2

2
1

Spec A Through Q
(Includes Parts Marked “)

Begin Spec R (Includes
Governor Link and Parts
Marked #j

“Link, Governor - Spec A
Through Q

‘Spec A Through Q
(1 Ball Joint Included
in Governor Linkage
Assembly)

Begin Spec R
#Governor Linkage

Injection Pump (Included
“With Injection Pump)

●#Nut, Hex - With ET
(#10-32) (1 Nut Included
With Injection Pump)

*#Nut, Hex - Brass (#10-32)
Cover, Governor Bracket

Spec A Through Z
City Water Cooled Sets
without Heat Exchanger

7 BRACKET, GOVERNOR - City Water Cooled Sets
without Heat Ezchanger
150-0810 1 Spec A Through Q
150-1103 1 Begin Spec R

8 150-1084 1 Spring, Governor - Begin
Spec R

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

9 150-1082 1 Stud, Governor - Begin

10

11

12

13

14

15

16

17

Spec R
NUT, ADJUSTING (SDecial)
104-0091 1’ Spec A Through Q
862-0003 1 Begin Spec R
NUT, LOCKING
870-0130 1 Spec A Through Q (3/8-24)
870-0133 1 Spec R Through Z (3/8-16)
BRACKET, GOVERNOR - Radiator Cooled Sets
150-0902 i Spec A Through Q
150-1105 1 Begin Spec R
821-0018 1 Screw, Hex Locking Head

(Flange) (1/4-20 x 5/8”)
Begin Spec AD

855-0011 1 Washer, Lock - ET Countersunk
(1/4”) Begin Spec AD

814-0151 1 Screw, Machine - Flat Head
(1/4-20 X 3/4”)
Begin Spec AD

150-0822 1 Stud, Governor - Spec
A Through Q

150-0821 1 Spring, Governor - Spec
A Through Q

“ - Parts Included in 150-0831 Governor Linkage Assembly
# - Parts Included in 150-1132 Governor Linkage Assembly



AIR INTAKE SYSTEM

1. It%”
2

15

x%!!

w
/

27

--4

21
8 ---,’ --- -- ~ql ~i: ---- ---- /

----
I _____

—
1
I

I

I

t
I

:

1
I
a

I
1
t
\

\

\,

~ 24
1
tII
1
II

22

----- ,.>---
---- :

I

1

I

I

I

I

1
1

I

1

I
t

,’
,..,,

t
I

,

i
4
I
t
t
I
t

FS-1589



AIR INTAKE SYSTEM

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

3
4
5
6

7

8

9
10
11

12

13

14

865-0020 2 Nut, Wing
COVER, AIR CLEANER
140-0594 1 Sets Without Restriction

Indicator
140-1194 1 Sets With Restriction

Indicator
140-1907 1 Element and Retainer
140-0595 1 Pan, Air Cleaner
520-0621 2 Stud, Air Cleaner
154-1376 1 Manifold Kit, Intake

(Includes Parts Marked “)
140-0961 1 Indicator, Restriction -

Late Models
336-1229 1 Lead - Manifold Heater

to Control Solenoid
140-0584 1 Gasket, A!r Cleaner
332-0829 1 Jumper, Manifold Heater
154-0712 2 Heater, Manifold -

Includes Gasket
114-0023 2 Screw, Cap - Hex Head

(Special)
850-0040 2 Washer, Lock - Spring “

(114”)
LEAD - Glow Plug to Manifold Heater

No. 1 Cyllnder
336-1314 1 Round Terminal (10-1/4”)
336-1504 1 Blade Terminal (12-1/4”)

No. 2 and 3 Cy!inder (5-1/4”)
336-1313 2 Round Terminal
336-1505 2 Blade Terminal

No. 4 Cylinder
334-0030 1 Round Terminal (18”)
336-1504 1 Blade Terminal (12-1/4”)

REF. PART QTY. PART
NO. NO. USED - DESCRIPTION

15 505-0054 1 Plug, Pipe - Square Head
(1/4”) Intake
Manifold (Early Models)

16 508-0102 2 Washer, Insulator
17 508-0103 2 Bushing, Insulator
18 140-0705 1 Plate, Heater
19 140-0706 1 Gasket, Heater ~late-----
20 870-0137 4 Nut, Hex - Self-locking

(5/16-24)
21 154-0733 2 Gasket, ln~ake

Manifold
22 STUD, MANIFOLD MOUNTING

520-0011 2 5/16-24 X 5/16-18 X 1-7/16”
520-0338 2 5116-18 X 5/16-24 X 2-7~8°

23 123-0732 1 “Tube, Breather - Spec A
Through S

24 517-0104 1 “Plug, C&e Hole - Begin
Spec T

25 503-0171 2 Clamp, Breather Hose -
Spec A Through R

26 503-1274 1 Hose, Breather - Spec A
Through R - NOTE:
See Cylinder Block Group -
Spec S

27 505-0180 1 Plug, Pipe (1/4”
Countersunk) Intake Manifold
(Early Models)

‘ - Parts Included in 154-1378 Intake Manifold Kit



INJECTION SYSTEM
~Q

R
0’ -

1,

./’

/ .’37

22

REF. PART
NO. NO.

149-1046

1 801-0074

2 526-0068

3 801-0053

4 526-0066

5 502-0028

6 122-0325

7 122-0326

,,;:- -:. y“ “-... ,. (.!,, .. .. P3

32 ““””’(.+ ‘“”’’$:’;”

l!?

......”...;/

3A-A ‘,--’ 33

\4
25+#&’ “

30+C:}262 7

f4rw29+ )

L’

&-5

OTY.
USED

1

1

1

1

1

1

1

1

PART
DESCRIPTION

Repair Kit, Fuel Pump
(Includes Diaphragm and
Gaskets)

Screw, Cap - Hex Head
(7/16-20 X 1-3/4”)
Begin Spec S

REF. . . . . .BAQT

NO. NO.

8 149-0769

9 502-0041

10 149-0408

Washer, Flat - Copper
(29/64” ID 3/4” OD X 1/16”)
Begin Spec S 11 149-0456

Scre;, Cap - Hex Head
(3/8-24 x 1-3/4”) Begin 12 149-0455

Spec S
Washer, Flat - Copper

(25/64” ID X 9/16” OD
X 11/16” Thk)

13 149-0428

14 149-0493

FS-1586

fiTV-.. . PART
USED DESCRIPTION

1 Plug, Air Bleed -
Spec A Through R

2 Elbow, Fuel Filter
inlet and Outlet - Spec A
Through R

1 Filter, Fuel (Includes
Cartridge) Spec A
Through R

1 Gasket, Bowl to Cover -
Spec A Through R

1 Gasket, Bowl to Cover -
Spec A Through R

1 Cartridge, Fuel Filter -
Spec A Through R

1 Gasket, Cartridge to
Retainer - Spec A
Throuah R

Beciin Spec S
Plug,-Hex “Head -

Spec A Through R 15 LINE, FUEL - Pump to Primary F~lter
Filter, Fuel - Primary 149-0806 1 Spec A Through R

B!?gin Spec S 149-1189 1 Begin Spec S

Filter, Fuel - Secondary 16 502-0003 1 Connector, Pipe - Begin



INJECTION SYSTEM

REF.
NO.

17

18

19

20
21

22

23

24

25

26
27
28

29

30

31
32
33
34

35

36

37

38

39

40

41

42
43

44

45

46

PARi aTY. PART
NO. USED DESCRIPTION

LINE, FUEL - Secondary Filter to
Injection Pump
501-0091 1 Spec A Through R
501-0129 1 Begin Spec S
502-0099 1 Elbow, Reducer - Begin

Spec S
147-0254 1 ‘$ Gasket, Delivery Valve

Cap
147-0253 1 Cap, Delivery Valve
149-1185 1 ,Adapter, Fuel Filter -

Begin Spec S
501-0007 2 Line, Fuel - Flexible

(24”) Fuel Pump
Inlet and Fuel Return

502-0002 2 Elbow, Pipe -90°
(In!et and C)utlet)

147-0203 1 ‘$Gasket, Copper - Timing
Screw

800-0027 2 #Screw. Cap - Hex Head
(5/16-18 X 7/8s’)

850-0045 2 Washer, Lock - Spring (5/16”)
149-1307 2 #Stiffener, Fuel Pump Flange
149-1704 1 Pump Kit, Fuel (Includes

Parts Marked #)
BAIL, FUEL PUMP BOWL
(Measure for Correct Length)
149-1006 1 3-5/8” Long
149-1!69 1 #2-718° Long
BOWL, FUEL PUMP (Measure for Correct Length)
149-0116 1 2-3/8” Long
149-1168 1 #1-5/8” Long
149-0517 1 #Gasket, Fuel Pump Bowl
149-0463 1 #Screen, Fuel Pump
149-0792 1 #Gasket, Fuel Pump Mounting
LINE, INJECTION - No. 1 Cylinder
149-0963 ~ Spec A Through P
149-1150 1 “Begin Spec R
LINE, INJECTION - No. 2 Cylinder
149-0964 1 Spec A Through P
149-1151 1 “Begin Spec R
LINE, lNJECTlON - No. 3 Cylinder
149-0919 1 Spec A
149-0965 1 Spec B Through P
149-1152 1 ●Begin Spec R
LINE, INJECTION - No. 4 Cylinder
149-0920 1 Spec A
149-0986 1 Spec B Through P
149-1153 1 ●Begin Spec R
LINE, FUEL RETURN - No. 1 Cylinder
149-0909 1 Spec A Through N
149-1060 1 Begin Spec P
LINE, FUEL RETURN - No. 2 and No. 3
Cylinders
149-0908 2 Spec A Through N
149-1059 2 Begin Spec P
LINE, FUEL RETURN - No. 4 Cylinder
149-0910 1 Spec A Through N
149-1061 1 Begin Spec P

LINE, FUEL RETURN - Adapter Tee
to Injection Pump
149-0949 1 Spec A Through N
149-1062

~
Begin Spec P

502-0245 Tee, Adapter - Fuel Return Lines
502-0002 ; Elbow, Pipe (90° )

No. 2 and No. 3
Nozzle Fuel Return Outlet

502-0085 2 Elbow, Pipe (45°) No. 1
and No. 4 Nozzle Fuel Return
Outlet

114-0171 8 Screw, Cap - Hex Head
(Special)

526-0122 8 Flat (11/32” ID x

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

48 147-0136 4 Nozzle and Holder Assembly
(Includes Parts Marked +)

49 147-0134 4 +Nozzle - Includes Nozzle
Gasket

50 147-0243 4 +Gasket, Nozzle

51 147-0043 4 Gasket, Nozzle Heat
Shield (Asbestos)

52 147-0044 8 Shield, Nozzle Heat
(Steel)

53 110-0419 4 Gasket, Shield to Head
(Copper)

54 ELBOW, PIPE - Injection Pump inlet
502-0054 1 Spec A Through R
502-0039 1 Begin Spec S

55 147-0577 1 “~Fitting. Fuel Overflow
56 862-0015 4 Nut, Hex (5/16-18)
57 850-0045 4 Washer, Lock - Spring (5’16”)
58 526-0115 4 Washer. Flat - (1 1/32” ID x

11/16” OD X 1/16” Thk)
59 PUMP KIT, INJECTION

147-0231 1 Spec A Through Q
(Includes Governor Ball
Joint, Nut and Parts Marked ‘)

147-0232 1 Begin Spec R (Includes
Governor Ball Joint,
Nut and Parts Marked ~)

60 147-0182 1 “$Tappet, Injection Pump
61 147-0196 1 “$Gasket, “O” Ring -

Injection Pump Tappet
62 509-0094 1 “$Seal, “O’” Ring -

injection Pump Mounting
63 147-0259 1 ‘-$fling, Retaining -

Timing Button
64 BUTTON, INJECTION PUMP PLUNGER

65

66

67
68

69

70
71
72

147-0147
147-0148
147-0149
147-0150
147-0151
147-0161
147-0152
147-0153
147-0154
147-0155
~47-0356
147-0190
147-0189
147-0188
147-0187
147-0186
147-0145

520-0129

502-0080
149-1078

149-0846

147-0258
147-0256
147-0287

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

4

2
1

1

1
1
4

“$,119 - Marked 1 or A
‘~,116- Marked 2or B

.113 - Marked 3 or C

.110 - Marked 4 or D

.107 - Marked 5 or E

.104 - Marked 1 or No Mark
,101- Marked 6 or F
.098 - Marked 7 or H
.095 - Marked 8 or J
.092 - Marked 9 or K
.089 - Marked 10 or L

‘$.122 -Marked 120r M
●+.125 - Marked 13 or N

.128 - Marked 140r P

.131 -marked 150r R
,134 -Marked 160r S
Shim Kit - Injection Pump

Mounting
Stud, Injection Pump

Mounting
Plug, Square Head
Filter, Fuel (Includes

Cartridge) Fuel Tank
to Fuel Pump - Spec A
Through R

Cartridge, Fuel Filter -
Spec A Through R

*$Spacer, Valve
“$Spring, Delivery Valve
●~Fitting, Discharge

# - Parts Included in 149-1704 Fuel Pump Kit
+- Parts Included in 147-0136 Nozzle and Holder Assembly

● - Parts Included in 147-0231 Injection Pump Kit
$- Parts Included in 147-0232 Injection Pump Kit



EXHAUST SYSTEM

—4

.

REF. PART
NO. NO.

1 154-0714
2 850-0050

3 154-1057
4 155-0456

5 155-0493

6 155-0806
7 800-0052

8 154-0738
9 154-1665

10 505-0032

11 110-0445

‘7

QTY.
USED

1
2

4
1

1

1
2

1
4
1

8

10

5

EXS-1117

PART
DESCRIPTION

Manifold, Exhaus!
Washer, Lock -Spting

(3/8”)
Gasket, Exhaust Manifold
Muflier, Exhaust

(15’’ Long)
Tube, Exhaust- Flexible

(36’’ Long)
Tube, Exhaust Outlet
Screw, Cap-Hex Head

(3/8-16 X 1-1/2”)
Gasket, Exhaust Outlet
Tab, Lock
Coupling, Pipe (1-1/2”)

Unhoused Sets
Nut, Hex (Special)



START DISCONNECT

.

P—

\
15

7
1

6

-~’$:@@fRF?Afl

8

16 17

REF. PART
NO. NO.

1 191-0496
2 309-0134

3 309-0152
4 160-0382
5 160-0720
6 160-0721
7 191-0392
8 191-0388
9 160-0711

10 160-0806
11 160-0774
12 160-0773
13 520-0347

14 815-0201

15 865-0011
16 800-0051

17 850-0050

QTY. PART
USED DESCRIPTION

1
1

1
1
1
1
1
1
2

1
1
1
1

2

;1
,2

2

Plate
Switch Assembly (Includes

Leads)
Plunger, Switch
Diaphragm, Switch Plunger
Spacer, Switch Piate
Gasket, Plate
Cover, Switch Plate
Control Assembly, Switch
Spring, Weight (Inciudea

in Switch Control Assembly)
Disc, Thrust Plunger
Plunger, Thrust
Spring, Thrust Plunger
Stud, Plate Cover

(Special)
Screw, Machine - Brass -

Round Head with ET
(#8-32 X 3/8”)

Nut, Wing (#10-32)
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Washer, Lock - Spring (3/8”)

XM-1138



STOP SOLENOID (SPEC A THROUGH AC)

I 1!— 4

---=@

El-——3

REF. PART
NO. NO.

1 307-0628
2 306-0162
3 306-0161
4 306-0159
5 518-0203

6 336-0706
7 306-0158
B 526-0180

9 B12-0148

10 850-0040
11 306-0242

12 862-0001

OTY. PART
USED DESCRIPTION

1
1
1
1
1

1
1
1

2

2
1

1

Solenoid, Stopping
Retainer, Solenoid Plunger
Spring, Solenoid Plunger
Plunger, Solenoid
Ring, Snap - Spring

Retaining
Lead, Solenoid Ground
Bracket, Solenoid Mounting
Spacer, Solenoid Bracket

Mounting
Screw, Round Head Machine

(1/4-20 x 1/2”)

Washer, Lock - Spring (1/4”)
Screw, Brass - Solenoid

Plunger
Nut, Hex (1/4-20)



STOP SOLENOID (BEGIN SPEC AD)

4

3—&

ES-1395

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

1 307-1904 1 Solenoid, Stop
2 306-2256 1 Screw, Solenoid Adjust
3 862-0001 1 Nut, Hex (1/4-20)
4 BRACKET, SOLENOID

306-2254 1 Radiator Cooled %iS

306-2979 1 City Water Cooled Sets
5 821-0010 2 Screw, Hex Locking Head

(Flange) (1/4-20 x 1/2”)
6 SCREW, HEX LOCKING HEAD (FLANGE)

(1/4-20 X 5/8”)
821-0018 1 Radiator Cooled Sets
821-0018 2 City Water Cooled Sets



STARTER (SPEC A THROUGH AC]

1 13 6

11 “

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

1 800-0051 2 Screw, Cap - Hex Head
(3/8-16 X 1-1/4”)

2 850-0050 2 Washer, Lock - Spring (3/8”)
3 SCREW. CAP - HEX HEAD

4
5

6

7
8
9

10
11
12
13

14

15
16
17

800-0053 1
800-0054 2
850-0050 3
800-0052 1

526-0026 1

191-0311 1
191-1190 1
800-0046 1

864-0003 1
856-0010 3
191-0365 1
191-0324 1

CABLE, BATTERY
416-0021 2

416-0037 2
416-0133 1
416-0096 1
800-0047 1

ES-1511

3/8-16 X 1-3/4”
3/8-16 X 2“
Washer, Lock-Spring (3/8”)
Screw, Cap-Hex Head

(3/8.lfjx 1-1/2”)
Washer, Flat (13/32” ID x

3/4” OD X 1/16” Thk)
Spacer, Starter
Fiange, Starter
Screw, Cap-Hex Head

(3/8-16 xl/2”)
Nut, Hex (3/8-16)
Washer, Lock - EIT (3/8”)
Bracket, Starter
Starter (See Separate

Group for Components)

Sets Without Skid Base
(20-1/2”)

Sets With Skid Base (48”)
Cable, Battery Jumper
Clamp, Battery Cable
Screw, Cap - Hex Head

(3/8-16 X 5/8”)

B12



STARTER PARTS (SPEC A THROUGH AC)

f3

I

14

REF. PART
NO. NO.

191-0324
1 191-0712
2 191-0432
3 191-1023
4 191-1024
5 191-1025
6 191-1020
7 191-1263
8 191-0497
9 191-1027

10 191-1028

QTY.
USED

1
1
1
1
1
1
1
1
1
1
1

PART
DESCRIPTION

Starter
Armature
Clutch
Head Assembly, Commutator End
Coil Package, Field
Plate Assembly, Brush
Spring Set, Brush (Set of 4)
Connector Package
Bearing (Bronze), Drive End
Spring, Plunger
Core Assembly, Moving

REF.
NO.

11
12
13

14

15
16
17
18

PART
NO.

191-0433
191-1029
191-1030

191-1031

191-0434
191-1032
191-1569
191-1134

ES-1098

QTY. PART
USED DESCRIPTION

1 Switch, Solenoid
1 Yoke Parts Package
1 Stop and Lock Ring Package,

Pinion
1 Thrust Washer Package,

Armature (Use as Required)
1 Brush Set, Service
1 Yoke
1 Switch Cover and Stud Package
1 Boot, Rubber - Part of Moving

Core Assembly



S~ARTER (BEGIN SPEC AD)

1s

ES-151S

REF. PAFIT
NO. NO.

1 191-1399

2 191-1400
3 800-0054

4 800-0051

5 850-0050

6 860-2008

7 850-2008

8 800-2000

9 850-2005

10 191-0311
11 800-0053

QTY. PART
USED DESCRIPTION

1

1
2

2

5

1

1

1

1

1
1

12 CABLE, BATTERY
416-0021 2

416-0037 2

13 416-0133 1
14 416-0096 1
15 800-0047 1

16 856-0010 1

Starter (Includes
Parts Marked *)See
Separate Group for
Components

Flange, Starter Mounting
Screw, Cap-Hex Head

(3/8-16 X 2“)
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Washer, Lock - Spring

(3/8”)
*Nut, Hex (M8) B+

Terminal
*Washer, Lock - Spring

M8 B+ Terminal
●Screw, Cap - Hex Head

(M5 x 8 MM) Solenoid
Terminal

●Washer, Lock - Spring
(M5) Solenoid Terminal

Spacer, Flange
Screw, Cap - Hex Head

(3/8-16 X 1-3/4”)

Sets Without Skid Base
(20-1/2”)

Sets With Skid Base
(48”)

Cable, Battery Jumper
Clamp, Battery Cable
Screw, Cap - Hex Head

(3/8-1 6 x518”)
Washer, Lock - EIT (3/8”)



STARTER PARTS (BEGIN SPEC AD)

I

I

I

11 4

77 Irl

1 I

REF. PART
NO. NO.

1/
I

191-1399
1 191-1450
2 191-1479

3 191-1431
4 ~Q;.j&~

5 191-1446
~ 191-1482
7 191-1444
8 191-1483

9 191-1442
10 191-1484
11 191-1440
12 191-1439
13 191-1438

14 191-1437
15 191-1436
16 191-1485

17 191-1434

18 191-1433
19 191-1432

QTY. PART
USED DESCRIPTION

1
1
1

1
~
1
1
1
1

1
1
1
1
1

1
1
1

1

4
1

Starter
Screw Set
Bracket, Front- Includes

Bearing
Bolt Set
Switch
Gear
Clutch
Cover Set
Pinion Set (Includes

Parts Marked”)
“Stopper Set
Lever
Spring Set
Bracket, Center
Armature Assembly (Includes

Parts Marked#)
#Bearing, Center
#Bearing, Rear
Yoke-Includes Pole

Shoes, Field Coil and
Positive Brushes

Holder Assembly, Brush
(Includes Negative Brushes
ahd Parts Marked $)

tSpring, Brush
Bracket, Rear

I
I I

16 17 19

XES-1361

“ - Parts Included in 191-1483 Pinion Set
# - Parts Included in 191-1438 Armature Assembly
$- Parts included in 191-1434 Brush Holder Assembly



.2 “

-/
. . w /1

.--”-a
,—

‘4
5
6
7.

8

pEi=s.+\*

%$;4:’
.i .-, .’

.-j. . .

*;5 y 27j3

—
, 7- 20 1? PC”-* I

.

“o...—.,.

9
. 10

.- \

$’~ A*
@ 11

.

‘6 .-

--
- REF. PART

. NO. NO.

9,7 132-0082

0
1 RADIATOR

130-0569

2

QTY. PART
USED DES”CRlpTION -‘.

1 Repair Kit, Water Pump -
. . . .

~{lncludes
Shaft, Bearing, Impeller,

“ Fan Hub, Seal and Mounting
Gasket)

1 Spec A through ‘AB
130-1551 Begin Spec A-C
CAP, RADIATOR 1 .
130-0553 1- Spec A through AB
130-1672 1 Begin Spec AC
HOSE, LOWER RADIATOR ,.,
503-0204 - 1 SDec A throuah AB

504-0003 Valve; Radiator Drain
. --r

FAN, RADIATOR 1 . .

130-0343 .1 Spec A through AB
(4 Blades)

130-1552 1 Begin Spec AC (6 Blades) ~
BELT, FAN
511-OOM” 1 Spec A through AB
511-0101 1 Begin Spec AC
512-0039 1 Pulley, Water Pump
PUMP, WATER
132-0105 1 ‘ Spec A through C -

Replacement Kit flncludes

.

XCS-103O

:: PART QTY. PART
NO. USED DESCRIPTION

“ 12 HOUSING, WATER PUMP
1 Spec A through C (Order

132-0105 Water Pump Kit)
131-0186 1 ●Begin Spec D

13 131-0139 1 “Gasket, Water Pu_mpHousing
14 131-0137 1 Housing, Water Outlet Cylinder

Head
15 131-0140 1 Gasket, Water Outlet Elbow
16 309-0054 1 Thermostat
17 309-0145 2 Gasket, Water Outlet Housing
18 131-0136 1 Elbow, Water Outlet
19 502-0036 1 Connector, Inverted Male -

By-Pass Line to Housing
20 130-0592 1 Line, Water By-Pass
21 502-0043 1 Elbow, Inverted Male -

24

25

26
27
28

By-Pass Line to Pump
130-1673 1 Shroud, Fan - Begin Spec AC
309-0179 1 Switch, High Temperature ‘

Cut-Off (Not Used on
Pennsylvania Approved Sets)

SENDER, WATER TEMPERATURE
193-0104 1 Spec A through AA
193-0246 1 Begin Spec AB
PLUG, SQUARE HEAD - Water Outlet Housing
505-0110 1 ~3/8” (Pennsylvania Approved

Sets Use 2)
505-0054 1 1/4” Used on Early Models
130-0557 1 Pulley, Idler
130-0556 1 Shaft, Idler Pulley
510-0025 1 Bearing, Ball

-,f,
;“.
‘,

132-0072 1 & ●Gasket, Water Pump Mounting” ‘-
.—

C2—



RADIATOR COOLING SYSTEM

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

29 516-0210 1 Ring, Snap
30 130-0560 1 Spacer, Idler Pulley
31 BRACKET, IDLER PULLEY

1 Spec A through C (Order
132-0105 Water Pump Kit)

130-0680 1 ‘Begin Spec D
32 816-0152 2 Bolt, Carriage (3/8-16 x 2“)

Radiator to Radiator
Mounting Support

33 SCREW, CAP - HEX HEAD (Fan and Pulley

REF. PART QTY. PART
NO. NO, USED DESCRIPTION

37 800-0034 4 Screw, Cap - Hex Head
(5/16-18 x 2-1/4”) - Water
Outlet Housing Mounting

WASHER, LOCK - SPRING
38 850-0060 1 1/2” - Idler Puller Mounting
39 850-0045 4 5/16” - Fan and Pulley

Mounting

WASHER, FLAT - COPPER (21/64” ID X
9/16” OD X 1/16” Thk)

Mounting)
800-0027 4 Spec A through C 40 526-0065 4

(5/16-18 X 7/8”)
800-0029 4 Begin Spec D (5/16-18 x 1-1/8”) 41 526-0065 3

34 SCREW, CAP - HEX HEAD (Water Pump 42 526-0065 2
Housing Mounting)
800-0064 2 ●Begin Spec D (3/6-16x 4-1/2”) 43 526-0066
800-0057

4
2 Begin Spec D (3/8-16x 2-3/4”)

800-0058 2 “Replacement Kit (3/8-16 x 3“)
35 SCREW, CAP - HEX HEAD (Water Pump Mounting)

800-0027 2 5/16-1 8 X 718” 44 526-0219 1
800-0031 1 5/16-18x 1-1/2”

36 800-0030 2 Screw, Cap - Hex Head
(5/16-18 x 1-1/4”) - Water
Outlet Elbow Mounting 45 110-0707 1

46 815-0531 6

Water Outlet Housing
Mounting

Water Pump Mounting
Water Outlet Elbow

Mounting
‘Washer, Flat - Copper

25/64” ID X 9/16” OD X

1/16” Thk) Water
Pump Housing Mounting

Washer, Flat - Steel
(17/32” ID X 1“ OD X
1/8” Thk) Idler Pulley
Mounting

Nut, Idler Pulley
Mounting (Special)

Screw, Hex Head
Washer (#8-32 x 3/8”) -
Shroud to Radiator

‘ - Parts Included in 132-0105 Water Pump Replacement Kit.



CHASSIS

I /L

M-1562

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

1

2

3
4

5

6
7
8

9

10

CHASSIS
403-0656 1 Spec A

Begin Spec B
403-0718 1 Sets Without Integral

Fuel Tank
403-1670 1 Sets With Integral

Fuel Tank
PANEL, FRONT END (Radiator Grille)
405-1079 1 Spec A Through AB
405-2602 1 Begin Spec AC
130-0396 1 Support, Radiator Mounting
BRACKET, RADIATOR
130-0397 2 Spec A Through AB
130-1661 2 Begin Spec AC (Includes

Washers )
GUARD, FAN
130-0623 1 Spec A Through AB
130-1664 1 Begin Spec AC
336-0476 1 Lead, Ground (12-1/4”)
416-0495 1 Frame, Battery Holddown
520-0669 2 Stud, Battery Holddown

Frame
862-0003 2 Nut, Hex (3/8-1 6) Radiator

to Chassis
856-0010 1 Washer, Lock - EIT

(3/6”)

REF. PART
NO. NO.

11 800-0024

12 850-0045

13 821-0014

14 800-0046

15 850-0050

16 862-001.5

17 526-0024

16 850-0045

19 526-0013

20 800-0047

QTY. PART
USED DESCRIPTION

4

4

8

4

4

4

2

4

16

1

Screw, Cap - Hex Head
(5/16-18 X 1/2”)
Radiator Bracket to
Front End Panel

Washer, Lock - Spring
(5/16”) Radiator Bracket

to Front End Panel
Screw, Locking Head

(5/16-18 x 1/2”) Front Panel
to Chassis

Screw, Cap - Hex Head
(3/8-16 x 3/4”) Fan Guard
to Radiator

Washer, Lock - Spring (3/8”)
Fan Guard to Radiator

Nut, Hex (5/ 16-18) Battery
Holddown

Washer, Flat (21/64” ID x
3/4” OD X 1/16” Thk)
Battery Holddown

Washer, Lock - Spring
(5/16”) Battery Holddown

Washer, Flat (25/64” ID x
1“ OD x 1/16” Thk) Radiator
Bracket

Screw, Cap - Hex Head
(3/8-16 X 5/8”)

C4



GENERATOR - SPEC A THROUGH Z

19+
.

18 n
46

ShA

XG-1075



GENERATOR - SPEC A THROUGH Z

REF.
NO.

1

2

4
5

6
7
8

9

10
11
12
13
14
15
16
17
18
19
20
21
22

23

PART QTY. PART
NO. USED DESCRIPTION

ADAPTER, ENGINE TO GENERATOR
231-0096 1 Spec A Only
231-0112 1 Spec B through Z
205-0064 1 Blower, Generator

234-0162 1 Baffle, Generator Air
201-1122 1 Rotor Assembly, Wound

(lricludes Bearing and
Blower)

510-0047 1 Bearing. Rotor
232-0596 Clip, Bearing Stop
STATOR,WOUN;

50 Hertz
220-0797 1 120/240vo!t
220-0871 1 220/380Volt

60 Hertz
120/240volt

220-0736 1 Single Phase Sets
220-0766 1 Three Phase Sets
220-0737 1 12C:208Volt
220-0756 1 2771480VoU
220-0768 1 347/600Volt
220-0766 1 Broad Range

Reconnectable Sets
BELL, END-ALTERNATOR TOEXCITER
211-0146 1
211-0152 1
520-0640 4
520-0615 1
212-1064 2
214-0059 4
234-0199 1
870-0177 1
304-0500 1
232-1565 1
304-0006 2
520-0620 1
866-0001 1
870-0203 1
232-0200 1

GROMMET,RUBBER
508-0095 1
508-0112 1

Sets Without Overspend Switch
Sets With Overspend Switch
Stud, Generator Through
Stud, Rotor Through
Block, Collector Ring Brusn
Brush, Collector Ring
Cover, Air Outlet
Clip, Air Outlet Cover
Resistor, Tapped Adjustable
Bracket, Resistor Mounting
Washer, Resistor Centering
Stud, Resistor Mounting
Nut, Resistor Mounting (1/4-20)
Nu!, Rotor Stud (7/16-20)

Washer, Rotor Stud

Air Baffle
Generator Adapter

REF. PART OTY.
NO. NO. USED

24 332-0050 1
25 204-0061 1
26 515-0103 1
28 SCREW, HEX CAP

800-0050 2
800-0051 2

29

31

32

33

34

35

36
37
38
40

41

43

44

45
46
47

48

49

PART
DESCRIPTION

Clip, Brush Wires
Ring, Collector
Key, Blower to Rotor

Adapter Mounting (3/8-16x l“)
Adapter Mounting (3/8-16 x

1-1/4”)
SCREW, ROUND HEAD
812-0102 1 Air Outlet Cover Mounting

(10-24 X 5/8”)
812-0085 4 Brush Block Mounting

,. (8-32 x 1-1/8”)
811-0098 1“ Brush Wires Clip Mounting

(10-32 X 3/8”)
812-0150 1 Resistor Mounting Bracket

(1/4-20 X 5/8”)
811-0098 1 Tapped Adjustable Resistor

Mounting (10-32 x 3/8”)
813-0098 5 Generator Air Baffle Mounting

(10-32 X 3/8”)
WASHER, LOCK
850-0050 4 Adapter Mounting (3/8”)
850-0055 1 Rotor Stud (7/16”)
850-0045 4 Generator Through Stud (5/16”)
850-0030 5 Generator Air Baffle Mounting(#lo)
850-0040 2 Resistor Bracket and Resistor

Mounting (1/4”)
NUT
862-0015 4 Generator Through Stud

(5/16-18)
871-0010 1 Tapped Adjustable Resistor

Mounting (10-32)
WASHER, LOCK - TOOTH
856-0002 4 Brush Block Mounting (#8)
856-0003 1 Brush Wires Clip Mtg (#IO)
85!3-0003 1 Tapped Adjustable Resistor

Mounting (#10)
526-0049 4 Washer, Flat - Brush Block

Mounting

516-0138 2 Pin, Roll (3/16” x
9/16”) Alignment



GENERATOR EXCITER - SPEC A THROUGH Z

OPPOSITE SIDE

11

WI
1,

G-1169

NOTE 06SXI NI B used on all 60 Hertz sets, Spec A through N,
06SX1 N1 B used on 60 Hertz, 120/240 Volt and 277/460 Volt, 3 Phase sets, Begin Spec P.
06SX1 N3B used on all 6(JHertz sets except 120/240 Volt and 277/480 Volt, 3 Phase sets Begin Spec P
06SX51 FJl Bused on all 50 Hertz sets Spec A through N.
06SX51 N3B used on all 50 Hertz sets Begin Spec P

Check set nameplate for magneciter number and use correct column.

C8



GENERATOR EXCITER - SPEC A THROUGH Z

REF PART PART
QLJANTITY USED

No.
,.

NUMBER DESCRIPTION A B c D E F G H J K
—

02 SX1N1A Use Column A x
04 SX1N1A Use Column B x
04SX1N1B Use Column C x
04SX1N3B Use Column D x
06SXIN1A Use Column E x
06SX1N1B Use Column F x
06SX1N3B Use Column G x
06SX51N1A Use Column H x
06SX51N1B Use Column J x
06SX51N3B Use Column K x

209-0001 Exciter, Complete (Less Cover) 1
209-0002 Exciter, Complete (Less Cover) 1
209-0003 Exciter, Complete (Less Cover) 1
209-0005 Exciter, Complete (Less Cover] 1
~~9-ooo7 Exciter, Complete (Less Cover) 1
209-0008 Exciter, Complete (Less Cover) 1
209-0010 Exciter, Complete (Less Cover) 1
209-0011 Exciter, Complete (Less Cover) 1

209-0012 Exciter, Complete (Less Cover) 1

209-0013 Exciter, Complete (Less Cover) 1

1 234-0154 ●Cover, Exciter 1 1 ‘ 1 1

1 234-0185 ●Cover, Exciter 1 1 1 1 1 1

2 234-0153 Panel Only, Exciter 1 1 1 1

2 234-0198 Panel Only, Exciter 1 1 1 1 1 1

3 315-0084 Reactor, Gate 2

3 315-0099 Reactor, Gate 2 2 2
3 31S-0102 Reactor, Gate 2 2 2

3 315-0104 Reactor, Gate 2 2 2

4 232-1553 Gasket, Gate Reactor Mounting - Outer 2 2 2 2 2 2 2 2

4 232-1608 Gasket, Gate Reactor Mounting - Outer ~ 2,

5 232-1551 Gasket, Gate l?oaetnrMounting - Inner‘.W-S.U. 2 2 2 2 2 2 2 2 2 2

6 232-1552 Retainer, Gate Reactor 2 2 2 2 2 2 2 2

6 234-0191 Retainer, Gate Reactor 2 2

7 S20-0211 Stud, Gate Reactor Mounting 1 1 1 1

8 800-0013 Screw, Cap - ‘HexHead (1/4-20 x 2-1/2”) 2 2

8 800-0015 Screw, Cap - Hex Head (1/4-20 x 3“] 2 2 2 2

9 305-02s9 Rectifier Assembly (Includes Parts
Marked t) 1 1 1

9 30S-0387 Rectifier Assembly (Includes Parts
Marked A) 1

9 305-0264 Rectifier Assembly (Includes Parts
Marked *) 1 1 1 1

9 305-0388 Rectifier Assembly (Includes Parts
Marked Q) 1 1

10 305-0238 tA*fRectifier Only, Power Field (Negative) 2 2 2 2 2 2 2 2 2 2

11 30S-0239 TA”fRectifier Only, Power Field (positive) 2 2 2 2 2 2 ; 2 2 2
12 305-0239 AERectifier Only, Field Flash 1 1

13 305-0240 tA”QRectifier, Voltage Control 4 4 4 4 4 4 4 4 4 4



GENERATOR EXCITER - SPEC A THROUGH Z

REF PART PART QUANTITY USED

NO. NUMBER DESCRIPTION A B c D E F G H J K

14 304-0476 tAResistor (500-Ohm, 5 Watt) 1 1 1 1
14 304-0512 ●fResistor (lSO-Ohm, 50 Watt] 1 1 1 1 1 1
15 304-0498 tA*fClip, Resistor Mounting 1 1 1 1 1 1 1 1 1 1
16 332-0697 tA*fStud, Terminal (Flat Head) 2 2 2 2 2 2 2 2 2 2
17 332-0698 tA*QStud, Terminal (Extended Slotted Head) 1 1 1 1 1 1 1 1 1 1
18 870-0196 tA*fFastener (Compression Type) 2 2 2 2 2 2 2 2 2 2
19 332-0699 Block, Terminal 1 1 1 1
19 332-0745 Block, Terminal 1 1 1 1 1 1
20 332-0700 Strip, Block Marker 1
20 332-9738 Strip, Block Marker 1 1 1
20 332-0746 Strip, Block Marker 1 1 1
20 332-0925 Strip, Block Marker 1 1 1
21 304-0489 Resistor, Fixed (200-Ohm, 50 Watt) 1
21 304-0511 Resistor, Tapped - 500-Ohm (425 Fixed,

75 Adj.) 1 1 1
71&- 304-0527 Resistor, Tapped - 500-Ohm (425 Fixed,

75 Adj.) 1 1 1 1 1 1
22 304-0015 Washer, Centering - Resistor 2 4 4 4 4 4 4 4 4 4
23 232-1473 Spacer, Resistor Mounting 2
23 232-1550 Spacer, Resistor Mounting 2 2 2
23 232-1474 Spacer, Resistor Mounting 2 2 2 2 2 2
24 315-0085 Reactor, Voltage Control 1
24 315-0100 Reactor, Voltage Control 1 1 1 1 1 1
24 315-0105 Reactor, Voltage Control 1 1 1
25 232-1548 Gasket, Voltage Control Reactor 2 2 2 2 2 2 2 2 2 2

26 307-0584 Relay, Field Build-Up 1
27 520-0641 Stud, Tapped Resistor Mounting 1 1 1 1 1 1 1

27 812-0116 Screw, Tapped Resistor Mounting
(RHMS #10-24 X 4-1/2”) 1 1 1

28 332-0050 Clip, Loop 1 1 1 1

28 332-0052 Clip, Loop 1 1 1 1 1 1

29 508-0008 Grommet, Rubber (For 7/8” Hole)\-.— 1 1 1 1 1 1 1 1 1 1

30 307-0643 Cover, Field Relay 1

31 304-0510 Resistor, Fixed (250-Ohm, 25 Watt) 1 1 1 1 1 1 1 1 1

32 813-0112 Screw, Fixed Resistor Mounting
(RHSMS #10-32 X 2-1/2”) 1 1 1 1 1 1 1 1 1

33 308-0175 Switch, Residual Reset 1 1 1

34 305-0238 Rectifier, Power Field - Negative 1 1 1

35 526-0173 Washer, Retainer - Voltage Control Reactor 1 1 1 1 1 1 1 1 1 1

ASSOCIATED HARDWARE (NOT ILLUSTRATED)

SCREW, MACHINE - ROUND HEAD
812-0156 1/4-20 X 1-1/2” ASR !qu:.red

813-0101 #10-32 x 9/16”
811-0098 #10-32 x 3/8” (Brass)
813-0098 #10-32 X 3/8”
815-0190 #8-32 X 3/8”
815-0198 #8-32 X 5/8” As~ RC!qu:.re[1

815-0001 Screw, Machine - Binder Head (Brass)
(#6-32 X 1/4”) As, Rt!qu:re[1



GENERATOR EXCITER - SPEC A THROUGH Z

REF
NO.

PART
NUMBER

.526-0003
526-0048
526-0049
526-0179

850-0030
850-0040
853-9Q~5

854-0007
854-0010
854-0014

860-0008
860-0011
862-0001
870-0053
871-0005
871-0007
871-0010

PART
DESCRIPTION

.

WASHER, FLAT
11/64” ID X 3/8” OD X 1/32” Thk
.172” ID X 3/8” OD X 1/32” Thk
.200” ID X 7/16” OD X 1/32” Thk
7/32” ID X 5/8” OD X 1/16” Thk

WASHER, LOCK - SPRING
#lo
1/4”

Yasher, Lock - ET
WASHER, LOCK - IT

#8
#lo
1/4”

NUT, HEX
#8-32
#10-24
1f4-20

#10-32

#6-32 (Brass)

#8-32 (Brass)
#10-32 (Brass)

e - Use 234-0223 cover for housed sets.
t- Parts included in 305-0259 Rectifier As
A- Parts included in 305-0387 Rectifier As

● - Parts included in 305-0264 Rectifier As
f- Parts included in 305-0388 Rectifier As

r!

:1

!1

!1

!1

—

—

B
=

[y

Y
ly
ly

—

QUAPJTITY USED
.

c
——

A
A
A
A

A
A
A

A
A
A

A
A
A
A
A
A
A

—

—

D
——

R
R
R
R

R
R
R

R
R
R

R
R
R
R
R
R
R

—

—

G
=

—

—

H
——

—

—

J
=

—

—

K
=

—



GENERATOR - BEGIN SPEC AA

..

A
w

-.

[
18 \J!(

/P\~ \
–-25 Lg\ .

22

T ,/-””
2k76

XG- 1074



GENERATOR - BEGIN SPEC AA

OTY. PART
USED DESCRIPTION

REF. PART QTY. PART
NO. WC. USED DESCRIPTION

1 STATOR, GENERATOR
12.5 RDJC

220-2026 1 Single Phase
220-2051 1 Three-Phase

13.0 RDJC
220-2042 : 120/208 Volt
220-2017 1 120/240 Volt
220-2043 1 277/480 Volt
220-2043 1 Broad Range Sets

15.0 RDJC
220-2018 1 Single Phase

Three Phase
220-2043 1 All Except 347/600 Vo!t
220-2286 1 347/600 Volt

2 ROTOR ASSEMBLY. GENERATOR flncludes Parts

REF. PART
No. NO.

25 853-0013

26 809-0046

27 862-0011

28 870-0203

29 871-0010

30 526-0260

31 232-0200

32 853-0013

33 856-0003

34 800-0004

1

1

4

1

1

2

1

2

1

2

Washer, Lock (1/4” ET) -
Resistor Through Screw

#Screw, Sheet Metal - Round
Head (#10 x 3/4”)

Nut, Hex (3/8-16) - Generator
Through Stud

Nut, Hex (7/16-20) - Rotor
Through Stud

Nut, Hex - Brass (#10-32)
Resistor Tap

Washer, Flat (Special) -
Exciter Stator

Washer - Cone Shaped (Special)

Rotor Through Stud
Washer, Lock (1/4” ET) -

Exciter Stator
Washer, Lock (#10 EIT) -

Resistor Tap
Screw, Ca~ - Hex Head

Marked “)
201-2158’ 1 All Except 13.0 RDJC

13.0 RDJC
120/208 and 120/240 Volt
277/480 Volt and Broad
Range Sets

‘Bearing, Rotor
“Spacer Bearing
‘Rotor, Exciter
‘Key, Exciter Rotor
●Nut, Exciter Rotor Locking
●Fan, Generator
Grommet, Rubber - Air

Baffle

“Washer, Flat (13/64” ID x
7/16” OD X 1/32” Thk)

“Nut, Hex (#10-32)
“Rectifier Assembly - Positive
“Rectifier Assembly - Negative
“Washer, Shakeproof (#10)
“Screw, Round Head

(#10-32 X 1/2”)

‘Key - Fan to Rotor
Stator, Exciter

Sets Without Housing
Sets Without Generator Space

Heater or Overspeed Switch
Sets With Overspeed Switch
Sets With Generator Space

Heater
Sets With Generator Space

Heater and Overspeed
Switch

Sets With Housing
Sets Without Generator Space

Heater
Sets ‘With Generator Space

Heater
Seal, Bearing (“O” Ring)
Stud, Generator Through
Washer, Lock - Spring (3/8”) -

Generator Through Stud
Washer, Lock - Spring (1/4”) -

End Bell Cover

Washer, Lock - Spring (1/4”) -
Resistor Bracket

Washer, Lock - Spring (7/16”) -
Rotor Through Stud

201-2157
201-2158

1
1

(1/4-20 x 5/8”) - Exciter
Stator Mounting3

4
5
6
7
8
9

510-0112
232-2398
201-2151
515-0094
870-0284
205-0105
508-0095

1
1
1
1
1
1
1

35 SCREW, MACHINE - ROUND HEAD (End Bell Cover
Mounting)

8’12-0165

812-0167

812-0165

36 815-0194

37 812-0169

38 811-0098

39 800-0004

40 520-0790
41 234-0462

42 508-0112

43 211-0237

44 232-2418
45 231-0171
46 234-0494

47 304-0500

48 232-2399

Sets Without Housing
Sets Without Overspeed

Switch (1/4-20 x 4-1/2”)
Sets With overspeed

Switch (1/4-20 x 6“)
Sets Without Housing

1/4-20 X 4-1/2”)
Screw, Hex Head - Thread

Cutting With ET (#10-32 x
3/8”) Board (2) and
Baffle (4) Mounting

Screw, Machine - Round Head
(1/4-20 x 5-1/2”) - Resistor
Through

Screw, Machine - Round Head
(Brass) (#10-32 x 3/8”) -
Resistor Tap

Screw, Cap - Hex Head
(1/4-20 x 5/8”) - Resistor
Bracket

Stud, Rotor Through
Baffle, Air

Grommet, Rubber - Generator
Adapter

Bell, End

Board, Connection
Adapter, Generator
Cover Assembly, Air Outlet

(Includes Parts Marked #)
Resistor, Tapped - Adjustable

(2 Ohm, 150 Watt)
Bracket, Resistor Mounting

Washer, Centering - Resistor
Mounting

#Nut, Speed (#10)
Screw, Cap - Hex Head

(3/8-16 X l“)

Washer, Lock - Spring (3/8”)

2

2

2

6

1

1

2

1
1

1

1

1
1
1

1

1

2

1
4

4

10 526-0008

11
12
13
14
15

870-0131
358-0069
358-0070
853-0008
813-0100

8
1
1
4
4

16 515-0103 1
17 220-2009 1
18 COVER, END BELL

234-0185 1

234-0498 1
234-0542 1

234-0543 1

234-0223 1

234-0541 1

19 509-0094
20 520-0798
21 850-0050

1
4
4

49 304-0652

50 870-0177
51 800-0050

52 850-0050

22 851-oo40 2

23 850-0040’

24 850-0055

2

* - Parts included in Generator Rotor Assemblies,
#- Parts Included in 234-0494 Cover Assembly.

1



CONTROL

XSC-1114



CONTROL

NY

/-’

3
Q

Q

Q)
Q

REF.
NO.

1

2

3

4

5

6
7

PART QTY. PART
NO. USED DESCRIPTION

PANEL, LOWER CONTROL
301-2124 1 Sets With 1 Signal Light
301-2125 1 Sets With 4 Signal Lights
301-2895 1 Pennsylvania Approved Sets

Without Signal Lights
GAUGE, WATER TEMPERATURE
193-0106 1 Spec A through AA
193-0245 Begin Spec AB
GAUGE, OIL PRE~SURE
193-0107 1 Spec A through AA
193-0243 1 Spec AB
193-0272 1 Begin Spec AC
301-1685 1 Bracket, Time Delay Relay

Mounting (Sets With Low
Oil pressure Switch)

338-0298 1 Harness, Wiring - Engine to
Control

302-0446 1 Ammeter, Charge
SWITCH. SELECTOR .{Begin Spec U)

All Except Pennsylvania
Approved Sets (Run-Stop-

.

308-0220 1’

308-0068 1

8 LIMITER, CRANKING
32C-O1O4 1
320-0259 1

REF. PART
NO. NO.

9 322-0069

10 322-0004
11 307-0655

12 307-0052
13 307-0597
14 307-0514

15 304-0192

16 305-0235

17 305-0254
18 308-0002
19 322-0072
20 332-0611
21 332-1009

G~$::’’’,,,,
-;\:L’ - .,,..,-.

, t
.,,.’.’

24

, 31
46

0 Q

Q

00

SC-1448

QTY. PART
USED DESCRIPTION

1

3
1

1
1
2

1

1

1
1
2
1
1

Hemote) 22 BLOCK, TERMINAL
Pennsylvania Approved Sets 332-0607 1

(Run-Remote)

332-1005 1
Spec A through AA
Begin Spec AB 332-0795 1

Receptacle, Signal Light
(Not Used on Pennsylvania
Approved Sets)

Bulb, Signal and Panel Light
Relay, Emergency Latching

(Not Used on Pennsylvania
Approved Sets)

Relay, Start-Disconnect
Relay, Fuel Solenoid
Relay - Starter Pilot and

Manifold Heater
Resistor, Cranking Limiter

(3 Ohm, 10 Watt)
Rectifier, Charge (10 Amp,

100 Volt) - Includes Mounting
Hardware

Bracket, Rectifier Mounting
Switch, Panel Light
Receptacle, Panel Light
Block, Terminal -3 Place
Strip, Marker -3 Place

Sets With 1 Signal Light
(12 Place)

Sets With 4 Signal Lights
(20 Place)

Pennsylvania Approved Sets
Without Signal Lights
(16 Place)



CONTROL

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

23 STRIP, MARKER
Sets With 1 Signal Light
(12 Place)

332-0642 1 Spec A and B (Blank)
332-0608 1 Begin Spec C
332-? 006 1 Sets With 4 Signal Lights

(20 Place)
332-0862 1 Pennsylvania Approved Sets

Without Signal Lights
(16 Place)

24 332-0750 1 Kit, Polarity Marker - Spec A
through N

25 307-0368 1 Relay, Time Delay (Sets With
Low Oil Pressure Switch)

26 CLIP, HARNESS SUPPORT
332-0051 1 7/16” ID
332-0052 1 5/8” ID

27 306-0037 1 Switch, Manifold Heater
28 307-0645 1 Relay, Time Delay Preheat

(20 Seconds) (Not Used on
Sets With Continuous Glow
Plug Control)

~g ~p.3-Q~~l 1 Socket, Time Delay Preheat
Relay

30 307-0819 1 Relay - Sets With Low Engine
Temperature Switch

31 307-0778 1 Spring, Relay Holddown - Sets

32

33
34

35

36

37

38

39

40
41
42

43

With Low Engine Temperature
Switch

307-0860 1 Relay, Field Build-Up
(Pennsylvania Approved Sets)

332-0943 2 Spacer, Relay Socket
332-1043 1 Jumper, Selector Switch - Sets

Without Time Delay Preheat
Relay

HARNESS, WIRING (Begin Spec AA)
336-0763 1 Voltage Regulator to Circuit

Breaker
338-0936 1 Voltage Regulator to Running

Time Meter
305-0583 1 Regulator, Voltage - Begin

Spec AA [See Separate
Group for Components)

306-0195 1 Plate, Starter Relay
‘Mounting - Key 2

BRACKET, RELAY MOUNTING (Sets With Four
Signal Lights)
301-2393 1 Used for Low Oil Pressure

and High Water Temperature
Relays or 5 and 10 Second
Cycle Cranker Relays

301-3252 1 Used for Generating and Low
Engine Temperature Relays

301-2115 1 Box, Control
402-0078 4 Mount, Rubber
301-2106 1 Bracket, Mounting - Control

Bcx (Unhoused Sets) -
Spec A through Z

PANEL, UPPER CONTROL (Sets Without Optional
Meter Panel)

Spec A through Z
301-1 1!35 1 All Except Pennsylvania

Approved Sets
301-2019 1 Pennsylvania Approved Sets

Begin Spec AA
301-2019 1 All Except Pennsylvania

Approved Sets
301-1788 1 Pennsylvania Approved Sets

REF.
NO.

44

45

46

47
48

49

50
51

52

53

54

55

56

57
58

59

60

61

62

63

64

65

66
67

68

PART Q“TY. PART
NO. USED DESCRIPTION

STRAP, GROUND (Unhoused Sets)
337-0044 1 Spec A through Z
337-0036 1 Begin Spec AA
GROMMET, RUBBER
508-0063 2 2-3/4” Hole - Unhoused Sets

(Housed Sets Use 1)
508-0183 1 1-3/4” Hole - Output Box
301-0648 1 Plate, Ground - Spec A

through Z
301-1914 1 Bracket, Panel Stop
VOLTMETER, AC - Pennsylvania Approved Sets
302-9421 1 Single Phase Sets (Scale

Reads 0-300)
302-0422 1 Three Phase Sets (Scale

Reads 0-600)
METER, RUNNING TIME - Begin Spec AA
302-0468
302-0465
332-0513
312-0058

308-0012

303-0076

301-2727

303-0197

303-0032

301-3682
301-0856

301-3720

320-0505

301-3715

301-3716

508-0017

517-0015

812-0185

854-0017
526-0054

871-0025

1
1
1
3

1

1

1

1

1

1
1

1

1

1

1

2

1

3

3
3

3

50 Hertz Sets
60 Hertz Sets
Block, Terminal -4 Place
Condenser (.1 Mfd. ) Spec A

through Z
Switch, Voltage Selector -

Pennsylvania Approved 3
Phase Sets Begin Spec AA

Knob, Voltage Selector
Switch - Pennsylvania
Approved 3 Phase Sets
Begin Spec AA

Handle, Upper Control
Panel

Rheostat (2500 Ohm, 25 Watt)
Sets With Voltage Adjustment
- Begin Spec AA

Knob, Rheostat - Sets With
Voltage Adjustment - Begin
Spec AA

Box, Output - Begin Spec AA
Cover, Output Box - Begin

Spec AA
Bracket, Output Box

(Housed Sets) Begin Spec AA
Breaker, Circuit - Voltage

Regulator - Begin Spec AA
Saddle, Control Box Mounting

(Unhoused Sets) Begin
Spec AA

Plate, Control Mounting
(Unhoused Sets) Begin
Spec AA

Washer, Fiber - Resistor
Mounting

Plug, Dot Button

Screw, Machine - Round Head
(5/16-18 X 2-1/4”)

Washer, Lock - IT (5/16”)
Washer, Flat (21/64” ID x

3/4” 013 X 1/16” Thk)
Nut, Hex - Brass (5/16-18)



VOLTAGE

8

REGULATOR - BEGIN SPZC AA

t n

l\ II 1’

I&
/3—

0
10

4

REF. PART
NO. NO.

305-0583

1 301-3719

2 300-1540

3 332-1655
4 315-03s6
5 315-0391
6 812-0070

8 812-0063

9 853-0003
10 870-0183

160 ES-1073

QTY. PART
USED DESCRIPTION

1

1

1

1
1
1
4

6

4
6

Regulator, Voltage (Includes
Parts Marked “)

‘Panel, Voltage Regulator
Mocntiqg

‘Board, Voltage Regulator -
Begin Spec AB (Replaces
300-1006 Board Used
Prior to Serial Number
F760142042 During Spec AA
and 300-1404 Board Used
Beginning Serial Number
F760142042 During Spec AA)

*Strip, Terminal
“Transformer, Voltage
●Reactor
●Screw, Machine - Round Head

(#6-32 X 1-1/4”)
“Screw, Machine - Round Head

(#6-32 X 1/2”)

“Washer, Lock - ET (#6)
“Nut, Hex - ET (#6-32)

11 HARNESS, WIRING (Voltage Regulator to
Exciter Stator)
338-0762 1 Sets Wi!hout Overspeed

Switch
338-0768 1 Sets With Overspeed Switch

“ - Parts Included in 305-0583 Voltage Regulator.



SERVICE KITS AND MISCELLANEOLJS

NOTE: For other kits refer to the related group.

PART QTY. PART
NO. USED DESCRIPTION

LAP T- KIT
98-1100 1 General Service
98-2290 1 Diesel

168-0100 1 Gasket Kit, Engine
OVERHAUL KIT, GENERATOR SET
522-0212 1 Spec A Through R
522-0264 1 Begin Spec S
TOUCH-UP PAINT (13 oz. Pressurized Can)
525-0137 Metallic Green
525-0305 Non-metallic Green
525-0454 Greige - Enamel



SPECIAL PARTS SECTION
U31N~GH4iTi/l~ORSETS

(RADIATOR COOLED)

AIR INTAKE SYSTEM

f24—

---7

FS-1590

L.”

REF. PART
NO. NO.

QTY. PART
USED DESCRIPTION

REF. PART
NO. NO.

QTY. PART
USED ~ DESCRIPTION

1 140-0721 1 Cleaner, Air (Includes
Element and Baffle)

Element, Air Cleaner
Band, Air Cleaner

Mounting
Supper!, Air Cleaner
Elbow, Rubber
Clamp, l-lose
Tube, Air Inlet
Hood, Air Inlet
Adapter, Air Cleaner
Hose, Connector
Screw, Locking Head -

Flange (5/16-18 x 1/2”)
Washer, Lock - Spring

(5/16”)
Nut, Self locking -
Flange (5/16”)

14
15
16
17
18

140-0961
140-1260
505-0008
140-1267
191-0791

1
1
1
1
1

Indicator, Service
Fitting, Service Indicator
Plug, Slotted (1/8”)
Baffle, Air Cleaner
Spacer, Air Cleaner

Support (3/8” Long)
Screw, Cap - Hex Head

(1/4-20 X 3-1/2”)
Washer, Lock - Spring (1/4”)
Screw, Cap - Hex Head

(5/16-18 X 4-1/2”)
Spacer, Air Cleaner

Support (3-5/16” Long)
Nut, Wing (1/4-20)
Screw, Cap - Hex Head

(1/4-20 x l“)

2
3

140-0765
140-0722

1
2

4
5
6
7
8
9

10
11

140-1557
503-0419
503-0365
140-1556
140-1559
140-1212
503-0330
821-0014

1
1
4
1
1
1
1
4

800-0017 1

20
21

850-0040
800-0042

2
2

22 403-1378 2

23
24

865-0020
800-0007

1
112 850-0045 6

13 870-0257 4



SPECIAL PARTS SECTION
LRDJC GENERATOR SETS

(RADIATOR COOLED)

RADIATOR COOLING SYSTEM

PART
DESCRIPTION

1
REF. PART C)TY.
NO. NO. USED

1 CAP, RADIATOR
130-0553 1 Spec AA
130-0449 1 Spec AB
130-1672 1 Spec AC

XCS-10308

CHASSIS

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

1 CHASSIS, MOUNTING (Front Section)
403-0718 1 Spec AA
403-1670 1 Begin Spec AB

1

M-1563



SPECIAL PARTS SECTION
LRDJC GENERATOR SETS

(RADIATOR COOLED)

GENERATOR

2

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

1 STATOR, GENERATOR
8.6 LRDJC

220-2051 1 Three Phase
11.3 LRDJC

220-2043 1 Three Phase
2 201-2158 1 Rotor Assembly, Generator -

.- For Parts Included See
Standard Section (Generator-
Begin Spec AA)

3 508-0217 1 Edging, End Bell
Cover -Begin Spec AB

G-1170



2

I

SPECIAL PARTS SECTION
LRDJC GENERATOR SETS

(RADIATOR COOLED)

CONTROL

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

/

0

.>

SC-1451

3 4
AC METER PANEL - OPTI

4

5

6

1
2
3

7
8

301-4633 1 Box, Control
301-4632 1 Panel, Lower Control
GAUGE, OIL PRESSURE
193-0107 1 Spec AA
193-0272 1 Begin Spec AB
321-0217 1 Holder, Fuse - Charge

Ammeter
321-0181 1 Fuse - Charge Ammeter

(5 Amp, 32 Volt)
357-0004 2 Rectifier - Oil Pressure

Relay (1) and Start
Disconnect Relay (1) -
Begin Spec AB

321-0223 2 Fuse (15 Amp, 300 Volt)
321-0176 1 Holder, Fuse

ONAL

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

1 302-0894 1 Meter, Frequency
(50 Hertz, 240/416 Volt)

1

SC-1450



HOUSING - OPTIONAL

l\/:,1

—92

u

23
w

●W 7,.



HOUSING - OPTIONAL

REF. PART
NO. NO.

QTY. PART
USED DESCRIPTION

1
1

Chassis Rear Section
Panel, Rear Door

lUOTE: Early models sets using
Rear Door Panel Knob also
order 406-0157 Door Handle
and 406-0089 Door Handle
Catch

Panel, Rear End
Panel, Top
Panel Assembly, Side

(Includes Parts Marked #)
Knob, Rear Door Panel -

Used on Early Models
Panel, Chassis
Stop, Door - Side Panel

Assembly
#Fastener, Side Panel

Catch, Rear Door Panel -
Used on Early Models

Nut, Speed - Rear Door
Panel Mounting

Nut, Speed Grip - Top
Panel Mounting

Handle, Door - Includes
Mounting Hardware and Keys

Catch, Door Handle
#Screw, Machine - Round Head

(#10-32 x 3/8”) Fastener
Mounting

#Washer, Lock - Spring (#10)

1 403-0477
2 405-1080

3
4
5

405-1081
405-1319
405-1084

1
1
2

6 406-0002 1

7
8

403.0373
405-1181

1
2

406-0105
406-0088

6
1

9
10

11 870-0106 4

12 870-0113 12

13 406-0157 1

406-0089
813-0098

1
12

14
15

16 850-0030 12
Fastener Mounting

17 #NUT (#10-32)
870-0053 8 Hex - End Fastener Mounting
870-0298 4 Self Locking - Middle

Fastener Mounting
18 800-0047 6 Screw, Cap - Hex Head

(3/8-16 x 5/8”) Rear Chassis
to Front Chassis

19 850-0050 6 Washer, Lock - Spring (3/8”)
Rear Chassis to Front
Chassis

20 809-0059 4 Screw, Pan Head (1(4” x 1/2”)
Rear Door Panel to Rear
End Panel

21 821-0014 8 Screw, Locking Head
(5/16-18 x 1/2”) Rear
Panel to Chassis)

22 821-0014 12 Screw, Locking Head
(5/16-18 x 1/2”) Top Panel
Mounting

23 800-0024 4 Screw, Cap - Hex Head
(5/16-18 x 1/2”) Chassis
Panel

# - Parts Included in 405-1084 Side Panel Assembly.



INTEGRAL FUEL TANK - OPTIONAL
(OVERl+EAD/UNDERGROUND SUPPLY APPLICATIONS)

\
\

\
\

\
\

\
-,

.\
.

XFS-1587



INTEGRAL FUEL TANK - OPTIONAL
(OVERHEAD/UNDERGROUND SUPPLY APPLICATIONS)

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

REF.
NO.

PART
NO.

QTY.

USED

1
1

2
4

1

1

2

1

2

8

1
1
1

1

1
1

FAR I

DESCRIPTION

17 159-0007 1 “Cap, Fuel Tank
18 501-0009 1 Line, Fuel - Supply -

Tank to Engine (36”)
19 415-0463 1 Box, Control
20 COVER. CONTROL BOX

1
2

415-0494
41&0489

Plate, Mounting
Tank, Fuel - 3-1/2

Gallons (Includes parts
Marked ‘)

Strap, Tank Mounting
Screw, Machine - Round

Head (1/4-20 x 3/4”)
Nipple, Close (1/8”)

(Overhead Applications)
Elbow, Street (90° )

(Overhead Applications)
Screw, Machine - Round

Head (1/4-20 x 1/2”)
Lirie, Fuel - Return -

Engine to Tank (24”)
Screw, Locking Head -

Flange (#10-32 x 5/16”)

Screw, Locking Head -
Flange (5/16-18 x 1/2”)

Plug, Square Head (1/8”)
Plug, Square Head (3/8”)
Switch, Float (Includes

Mounting Plug) (Underground
Applications)

Switch, Float (Overhead
Applications)

Plug, Switch Mounting
Valve, Float (Overhead

Applications)

3
4

415-0490
812-0151 415-0464

415-0528
307-1058
323-0804
812-0034

1
1
1
1
2

Underground Applications
Overhead Applications
Relay
Socket, Relay
Screw, Machine - Round

Head (#8-32 x l“)
Mount, Rubber
Valve, Solenoid (Overhead

Applications)
Gasket, Access Plate

‘Screw, Cap - Hex Head
(1/4-20X 3/8”)

‘Washer, Flat - CGpper
(17/64” ID X 7/16” OD X

1/32” Thk)
Tie, Cable

‘Plate, Access
Bushing, Reducer (3/8” x 1/8”)

(Overhead Applications)
Plug, Square Head (3/8”)

5 505-0098 21
22
236 505-0049

7 812-0148 24
25

402-0078
307-0565

4
1

501-00078
26
27

415-0488
800-0002

1
69 821-0004

28 526-0063 6821-001410

11
12
13

505-0057
505-0110
415-0491

29 332-0942
30 415-0514
31 505-0016

3
1
1

32 505-0110 114 415-0466
(Underground Applications)

● - Parts Included in 415-0489 Fuel Tank
15
16

505-1050
309-0410

E13



REF.
NO.

1
2
3
4

5

6

7

8

9

1011

PART
NO.

159-0639
159-0640
159-0642
504-0013

504-0007

501-0005

501-0066

159-0751

812-0168

850-0040
821-0010

QTY.
USED

1
1
1
1

1

1

1

1

2

2
8

FUEL TANK (HOUSED SETS) - OPTIONAL

PART
DESCRIPTION

Tank, Fuel (15 Gallons)
Band, Fuel Tank Holddown
Cap and Indicator Assembly
Valve and Screen Assembly

Fuel Shut-Off- Tank Outlet
Valve, Fue! Shut-Off- Tank

Inlet (Return Line)

Line, Flex Fuel
(18-1/2”) Tank to Pump

Line, Flex Fuel (31”) -
Fuel Return

Gasket - Tank Filler
Neck to Housing Top Panel

Screw (1/4-20 x 3-1/2”),
Round Head

washer (1/4”), Lock
Screw (1/4-20 x 1/2”),

Self Locking

M-1135

WATER JACKET HEATER - OPTIONAL

REF. PART
NO. No.

1 333-0054
2 130-0755
3 503-0833
4 503-0833
5 503-0183
6 503-0197

QTY. PART
USED DESCRIPTION

1 Heater, Water Jacket
1 Bracket, Mounting
1 Hose, Rubber (5/8” x 18”)
1 Hose, Rubber (5/8” x 20”)
1 Clamp, Hose
3 Clamp, Hose

M-1136



SKID AND BATTERY RACK - OPTIONAL

REF. PART
NO. NO.

1 403-0661
2 416-0502
3 526-0115

4 520-0490
5 850-0045
6 862-0015

QTY.
USED

1
1
2

2
2
6

M-1134

PART
DESCRIPTION

Skid
Frame. Battery
Washer, Fiat (11/32’’1 Dx ‘

11/16” OD X 1/’16” Thk)
Stud, Battery Frame
Washer. Lock - Spring (5/16”)
Nut, Hex (5/16-18)

GENERATOR SPACE HEATER - OPTIONAL

REF. PART CtTY.
NO.

PART
NO. USED DESCRIPTION

1 331-0041 2 Nut, Lock (1/2”) - Begin
Spec AA

2 333-0184 1 Heater, Generator Space -
Begin Spec AA



AC METER PANEL - OPTIONAL

7 -’..6-6(!,
u ‘,

.Q<&&
.,“

Q *./2\\ ~ ‘ ‘,.:”,
‘\i’ \ %~. .,.,-q \ .“

,.- .\
,. 1,

.x)’ “ ““-,

SC-1449



REF. PART QTV.
NO. NO. tmm

1 PANEL, METER

301-2138 i

301-2204 1
301-2204 1

301-1551 1

301-2288 1

301-2138 1

301-2204 1

301-2256 1
301-2204 1

301-2204 1
301-2308 1

301-2308 1

301-2330 1

301-2308 1
301-2308 1

301-2372 1

301-2397 1
301-3736 1

~1-3732–--– .-...i_.

2 308-0032 1

3 303-0076 1

..

AC METER PANEL - OPTIONAL

PART
DESCRIPTION

4 304-0536 1

5 BAR, CIRCUIT BREAKER TIE
320-0187 1 Sets With 3 Circuit Breakers
320-0202 1 Sets W~th 2 Circuit Breakers

6 BREAKER, CIRCUIT’ {Select According to
E%isting Breaker)

Stngle Pole
32MO17 AsReq. 10 Amp, 120/240 Volt
320-0153 As Req. 40 Amp, 120/240 Volt
320-0198 As Req. 45 Amp, 120/240 Volt
320-0052 A$ Req. 50 Amp, 120/240 Volt
320-01$5 As Req. 55 Amp, 120/240 Volt
320-0146 Aa Req. 70 Amp, 120/240 Volt

Three Pole Companton
320-0466 As Req. 20 Amp, 480 Volt
320-0467 As Req. 25 Amp, 4W3Volt
320-0488 AS llfl~.... .w~mp, 40 Volt
32@0514 As Req. 15 Amp, 600 Volt
320-0459 Ab Req. 20 Amp, 600 Volt

129/208 volts
Spec A through Z

Sets Wtthout Frequency
Meter

Sets With Frequency Meter
Begin Spec AA

120/249 volts
Spec A through Z

SMgie Phase Sets
se;e~thout Frequency

Sets With Frequency
Meter

Three Phase Sets
Sets Wtthout Frequency

Meter
sets With Frequency

Meter
Begin Spec AA

Single Phase Sets
Three Phase Sets

127/220 Volts
220/3s0 volts
240/416 Volts

277/480 Volts
Spec A through Z

Sets Without Frequency
Meter

Sets With Frequency Meter
Begin Spec AA

347/600 volts
Spec A through Z

Sets Without Frequency “
Meter

Bets With Frequency Meter
Begin Spec AA

Eroad Range Seb

B~gin-Spec AA

Switch, Voitage Selector -
Three Phase Sets

Knob, Voltage Selector Switch -
Three Phase Sets

Resistor, Fixed (9,000 Ohm,
50 Watt) Running Time Meter -
600 voltsets

REF.
NO.

7

8

9

10

11

PART QTY. PART
NO. USED DESCRIPTION

AMMETER, AC (Select According to Scale)
302-0460 As Req. Scale Reads 0-20
302-0418 As Req. Scale Reads 0-30
302-0444 As Req. Scale Reads O-35
302-0419 As Req. Scale Reads 0-50
302-0458 As Req., Scale Reads 0-80
VOLTMETER, AC (Select According to Scale)
302-0421 1 Scale Reads 0-300
302-0612 1 Scale Reads O-5OO
302-0422 1 Scale Reads 0-600
302-0423 1 Scale Reads O-75O

METER, RUNNING TIME (Check Existing Meter
for Part Number)

50 Hertz
302-0468 1 120 volt
302-0469 1 240 Volt

60 Hertz
302-0465 1 120 volt
302-0466 1 240 Volt
302-0467 1 480 Volt

METER, FREQUENCY (Select According to ~efiz

and Volts)
50 Hertz

302-0234 1 100-150 volt
302-0256 1 200-250 Volt
302-0825 1 480 Volt
302-0788 1 600 Volt

80 Hertz
302-0213 1 100-150 volt
302-0221 1 200-250 Volt
302-0716 1 480 Volt
302-0717 1 600 Volt

METER, FREQUENCY - OPTIONAL “Pointer Type”
(Select According to Hertz and Volts)

5!2 Hartt
3~~+~94 1 120/208 Volt

120/240 Volt
302-0893 1 Single Phase
302-0895 1 Three Phase
302-0893 1 277/480 Volt

60 Hertz
302-0810 1 120/208 Volt

120/240 Volt
302-0809 1 Single Phase
302-0811 1 Three Phase
302-0809 1 2 77/480 Volt



REF. PART
NO. NO.
1 813-0098

2 850-0030
3 232-2463
4 815-0001

5 853-0003
6 860-0006
7 332-1279
8 338-1165
9 508-0071

10 813-0112

11 304-0015

VOLTAGE REGULATOR FILTER (BEGIN SPEC AA) - OPTiONAL

Iii
i

19—

15 “:c

[

:!

1

OTY.
USED

6

6
1
4

4
4
4
1
1
2

4

PART
DESCRIPTION

screw, Machine - Round Head

(#10-32 X 3/8”)
Washer, Lock - Spring (u 10)
Cover, Housing
Screw, Machine - Blndlng Head

Brass (#6-32 x 1/4”)
Washer, Lock - ET (#6)
Nut, Hex (#6-32)
Terminal, Lug
Harness, Wiring
Grommet. Rubber
Screw, Machine - Round Head

(#10-32 X 2-1/2”)
Washer, Centering

REF.
NO.

12
13
14

15

16
17
18
19
20
21

PART
NO.

304-0292
870-0053
304-0120

812-0079

850-0025

860-0008
312-0198
312-0197
232-2462
332-0942

I “--y ,

1
L+-----,o

ES1130

QTY.

USED

2
2
2

4

4
4
2
1
1
2

PART
DESCRIPTION

Insulator, Resistor
Nut, Hex (P1O-32)
Resistor, Fixed (2 Ohm,

25 Watt)
Screw, Machine - Round Head

(#8-32 X 1 ‘2”)
Washer. Lock - spring (#a)

Nut. Hex (#8-32)

Bracket. Mourrtlng - Capacitor

Capacitor

Homing. Filter

Tie, Cable



CONTINUOUS GLOW PLUG CONTROL

I

10

REF. PART
No. No.

1 315-0433

2 301-4428
3 301-4821
4 307-1274
5 332-2566

6“ 332-0406
7 332-2567

6 332-0236
9 301-4429

10 508-0001
11 815-0026

12 660-0006
13 650-0025

Q

12

.1
‘* 17

I

Q
/-

‘?13 1[ a’”. %

1-9 2’1

QTY. PART
USED DESCRIPTION

1 Transformer (Includes Mounting
Hardware)

1 Box, Control
1 Bracket, Mounting
1 Relay
1 Strip, Market (Marked 19,

16,15)
1 Block, Terminal (2-21,32” ICI)
1 Strip, Marker (Marked 17, -

16,20)
1 Block, Terminal (3-3/16” Ig)

COVer, Control BOX
; Grommet
2 Screw, Machine - Truss Head

(#10-32 X 3/8”)
Nut, Hex (#6-32)

: Washer, Lock - Spring (#8)

REF. PART
NO. No.
14 812-0082

15 853-0005
16 526-0048

17 815-0203

18 856-0003
19 871-0010
20 332-0592
21 526-0049

22 853-0008
23 821-0014

24 856-0008

xsc-1116

OTY. PART
USED DESCRIPTION

6

6
2

1

:
3
2

2
4

4

Screw, Machine - Round Head
Steel (#8-32 x 3/4”)

Washer, Lock - ET (#8)
Washer, Flat - Brass (.172 ID x

3/8” OD X 1/32” Thk)
Screw, Machine - Round Head

Brass With ET (#10-32x 7/6”)
Washer, Lock - EIT (#IO)
Nut, Hex - Brass (#10-32)
Jumper, Ground
Washer, Flat - Brass (.200 ID x

7/16” C)D X 1/32” Thk)
Washer, Lock - ET (#10)
Screw, Cap - Hex Locking

Washer Head (5/16-18 x 1/2”)
Washer, Lock - EIT (5/16”)



+
13 c)

LOW ENGINE TEMPERATURE SWITCH - OPTIONAL

OIL

REF. PART QT’Y.
NO. NO.

PART
USED DESCRIPTION

1 309-0269 1 Switch, Low Engine
Temperature

BASE HEATER - OPTIONAL

3
6-

0

REF. PART QTV.
NO. NO.

PART
USED DESCRIPTION

1 102-0558 1 Heater, Oil Base

AIR DUCT ADAPTER FLANGE - OPTIONAL

OVERSPEED

123

//
/

<p

C)nl?Jf) @

o ‘1

%

\4
5

REF. PART QTY.
NO. NO.

PART
USED DESCRIPTION

1 405-1157 1 Flange, Air Duct Adapter -
Radiator Cooled Sets

SWITCH - OPTIONAL

REF. PART QTY.
NO. NO.

PART
USED DESCRIPTION

f SCREW
813-0100 2 Machine - Round Head

(#10-32 x 112”) Spec A
Through Z

800-0003 2 Cap - Hex Head (1/4-20 x
1/2”) Begin Spec AA

2 WASHER, LOCK - SPRING
850-0030 2 #10 - Spec A Through Z
850-0040 2 1/4” - Begin Spec AA

3 SWITCH, OVERSPEED
150-0958 1 60 Hertz Sets
150-1661 1 50 Hertz Sets

4 668-0004 1 Nut, Jam - Hex Head
(7/1 6-20)

5 BRACKET AND POINT ASSEMBLY
150-0958 1 SpeC A Through Z
150-1446 1 Begin Spec AA

6 336-9477 1 Lead - Overspeed Switch
S



.—— ..— _ ———+———— —————— —————— ——— —__ __

SPECIAL PARTS LIST!! FICHE COORIIXNATI:$ FOR FORM NC). 974--0 ;2:!:1.

f’fCIIIEL

12”5F(IIJC-”!33CII
12.5 RIlJc-”!3j.13R
:lZ.qllIIJC--a3Cll

12. !5RIIJC-!518R
12.51? U,JC--!518R
l!T. ORIIJC-3C11
15. ORIIJC-3GR
1~.~~~IJC-73~

l~. !51111JC-!5qIIK’

lZtaSl?lIJC-q7R

lZ.!51111JC-!37Xll

lZ.!5R11JC--q8R

1~.OlllIJC--3R

1~.ORIIJC-4F?

12!a!5f?11JC-!5311

lZ.!5F111JC-~7’11

l!5.ORLiJC-311

lE1.OllllJC-4Fl

12.5RIIJC-57R

1Z*7R11JC-!5YK’

lZ.!51111JC--33Cfl

lS.!51111JC-!5113R

l:i.ORIIJC-XCll

1~.OillIJC-3fl

15.ORIIJC-4R
1~.~f7~,J~-Ej3~

l!5.Ol?IIJC-31?

15i.OlllIJC-411

l!3.Ol?IIJC-41?

lt.OFllIJC-uSll

l!5.Ol%lIJC-411

l!5.OlllIJC-3F{

1!5.ORIIJC--4R
15aOllIIJC-3CR
1!5.ORI1,JC--3CF:5O
12.ORIIJC-3CR
1!5.ORKIJC-3R
l!l.OR’IiJC-3R!30
15.ORIIJC-4R
1!5”ORKIJC-4R
1!5.ORIIJC-4R
15.ORIIJC-3CR
l!5ttORKt,JC-3Cll
lE7e+ORIIJC-3CR
I!5.ORIIJC-3CR
15.0E’IIJC-;3R
12,’5RIIJC-:;3R
l!5.OllIiJC-3R
15.ORIIJC-4R
1!5*ORIIJC-3R
~~=O~~IJC--4[~

lEi,01?ItJC-f13CR
3.!5.0RIIJC”””4R
I!5.OR1lJC-4R
l~mORI[,JC--3F(
l:~”otlIIJc-4F(
l!5.ORIIJC--3Ch’
lYmOlllIJC XCF(

.

SAA
IAA
IAH
IAH
YAA
7AA
;7A ~{

14AA
14AA
14AA
14f$A
14AA
14Afl
14AA
14AM
14AB
14AE{
14A13

10311
1041T
I041AA
104IAA
104I.AA
1092T
I092T
I092AA
1092A6
1092AA
lo(j)~AE{

1140AA
1140AA
1140AE{
1140AB
1337AA
1337AA
1337AB
1483AA
1483AA
1483AA
1483AB
1486T
1486AA
1486AH
1567AA
l!167AB
lA7!iT
167!5AA
1675AA
167!5AA
167!5AEi
14)7!3AE{
~o~oAA
~07~T
2!0726A
~07~zA1{
~()~:~~~
3175T

3175Afi

09/01/;79
09/0:1/7(?
09/01//7!?
09/01/79
09/01/79
09/01/7(?
o’?/ol ./7”?
09/01/’79
09/01/79
09/01/7(?
09/ol/79
09/01/79
09/01/79
09/#1/7?
09/01/79
09/01/79
09/01/79
09/01/79
09/01/79
09/01/79
09/01/79
09/01./79
09/01//79
09/()~/79

09/01/79
09/01/79
09/01/7’9
0:?/01/7’7

09/ol/77
09./o:l/’7v
09/’01/79
09/01/7(?
09/01/79
09/’01/79
09/01/79
09/01/7’9
09/01/79
09/()~/79

09/01/79
09/01/79
09/01/79
09/0:1/7’9
09/01/79
09/01/79
09/01/79
09/01/’79
09/01/79
09/01/79
09/’01,/79
09/0:1/79
09/01./79
09/01/7$)
09/01/79
09./oj./’79
09/01/’”79
09/ol/79
09/01./”79
09/o:l’/79



FIGDEL

I!?. OF;DJC--4R
I!3. OI?IIJC-3CR
1!5*,0RDJC””””4R
l~jt,OF(~I,J~--~~(
1!3“ ollDJc-””31(
~~MOr<~IJ~-:~R
1!3UORHJC”””3R
].5. oF(llJC-4R
l!5. ORIIJC-3CR
1!5. ORIIJC-3R
I!5. ORIIJC--3CR
1!5. ORIIJC--4R
l!3. ORIIJC-”3CFt
1!5. ORIIJC-3CR
l’J”ffjFl~lJ~_.q]~i< . ..-

1E7. ORIIJC-3CR
I!5. OFIII,JC--3CR
15. ORIIJC-3CI<
15. OK’IIJC-3FI
l!5. oRDJc-’4R
i.5. ORIiJC-4R
1!5. OF:DJC-3CR
1!5. OI<H..!C--4R
I!5. ORI?.! C-3F(
1!5. ORIIJC-.3R
l!5. oFIIIJc-”4R
l!5. oRnJc-3R
15. OF(DJC-4R
I!5. ORD..!C”-3R
I:!. ORII JC-3F(
1!5. ORIIJC--4R
15. ORIIJC–3R
I!3. ORIIJC--3K
1!5. ORKIJC-4F?
1!5. OIIIIJC--4I?
l!5. OflIIJC-3R
1!5. ORDJC--4R
1!5. OF(I)JC-3R
I!5. ORD,JC-3R
1’5. ORDJC--4R
l~m Ol?II.JC--3R
12. !3RIl.JC-. !53ll
i!7. ORIIJC-3R
15. ORDJC-41i
15. OF(IIJC”-3F(
12. !31311JC-”!5311
l!l. ORIIJC-3R
15. ORDJC--4F(
l!T” ORIIJC--4R
1!5. ORIIJC”-”3CR
1!5 “ OIIIIJC--3R
1!5. ORIIJC”-”4R
15” OHIIJC-”31?
15” ORH.JC-””4R
J.!3. OHDJC”-3R
j,5. OHIIJC-3R
15u OliIlJC-4R

011

3470AA 09/01 /”7’)
394!746
4:1.1:1 AA
41.61T
4~~’7~

4313(IT
440001A
4400AA
4!3:76Af?
:i~:izf$~

!5763AA
6066T
6066AB
6~~47’

64tlEiF3A
6405AA
6!59ElflA
6!19ElAB
67!5:;A14
&75i5AE

7039AA
7707T
7[304AB
9170T
9170AA

9170AA
91.70A14
9~70AE

9172AA
9172AR
9:172AH
9316T
?316f4A
~?31d)AA
V316AH
93!3.2AA
9352AA
9412T
9412AA
9412AA
9413T
9413AA
9413AA
9413AA
9413AH
94534A
Y4!33AA
96!54T
96YOT
9A90AA
97 Y;3AA
9916T
991&14A
991,6AA

IO074T
10 I.I5T
1.041. G”T
104 I8A6

09/01../’;7(?
09/’0:1.,/”79
09/’ol/79
09/’ol.~79
99/01/79
09/ol/”7Y
O’?./O1 /’79
09/01/79
09/01/79
09/01/79
09/01/79

09/01/79
09/01/79
09/01/79
09/01/79
09/01/79
09/01/79
09/01/79
09/01/’79
09/01 /’79
09/01/79
09/01/79
09/’’01/7’9
09/01/79
09/0!./79
09/01/7?
09/0:1./7(?
09/01/”79
09/0:1./79
09/01/79
0??/01/79
09/01/79
09/01/79
09/01/79
09/01/7(?
09/01/79
09/01/79
09/01/79
09/ol.~79
09/01/79
09/01/79
09/01/79
09/01/79
09/ol/79
09/0:1/79
09/01./’79
09/01/’79
09/ol/79
09/01/79
09/01./”79
09/01/79
09/oj./79

09/o:L/79
09/01/79
09/0:1/79
0’?/01/79
09/01/79



i’loulll.

12?. !5RDJC-!53CKI
12.5 RIlJC-!3181i
l!3m O1711JC-3CF(
1!2. ORBJC-?XR
l!3.ORIIJC-l~F:!?()
12”5RIIJC”’”5;3CR
12?.!?RDJC-!5:1HR
1!5.ORHJC-3CR
1!3.ORUJC-18R
12.!3RIlJC-!518!?
1!5.ORIIJC”-3CR
I!5.ORIIJC-18K
l!5”oRIlJc”-3cR
I!5”ORDJC-18R
12. YR@IIJC_~~~;~

12.2RI.1.JC--!5!5I1R
12.!5RUJC-!!??R’
lQ.5RIIJC-57XF(
lz.5R11JC.-58R

1!5.OIIDJC-3R
j.~moR1iJ(~--4R

I!5,,0RI).JC-4XR
I!3.OF(DJC-4XRE?0

l!!l.Ol<IIJC--!5IIR
1!5.ORKI,JC-9XR
1~ %RIIJC-!33R. . .
12?.5RIIJC-57R
1!5. OI<IIJC--3I<
I!?.ORIIJC-4R
lq.Ol<II.JC-aIIl:(

15.ORIIJC--4XR
3.!5.ORIIJC-18R
1!5.ORDJC-”3CK
l!5.ORIl,JC-”31?
1!5.ORDJC--4R
15.OI(I)JC-4R50
15.OF(KIJC-4X12
15.ORIIJC-9XR
15.ORIIJC-9XR
12.!5RIIJC-!57R
l!3mORHJC-4XR
12.!5RUJC-!57F(
12.!5RDJG-!73CR
12.5RII.JC-!518R
1!5.ORIIJC-3CII
I!5.ORIIJC-18R
lEi.ORIIJC-ItlR
15.ORIIJC-3R
l!5.ORIIJC-4fl
12.5RHJC-”!53F(
I!5.ORI1,JC”-3R
15.ORIIJC--4R
l!5sORKI,JC-.!5Ill%
15MOR11JC-4R

SF’IZC .

1A++
1A(3

If$f$l
I.AA
lAA
l.#111
IAII
IA13
IAB
7AA
7AA
7AA
7AB
7AEI

14Af$
14AA
14GlA
14AA
14Af+
14AA
14AA
14AA
14AA
14AA
14Af$
14AI+
14AI{
14AB
1461{
14AB

i75”T’
17!5AA
1756H
809AA
809AA
809AA
809f4fi
809AA
809A14

1031T
1o311-
104IT
104SAA
1041f$A
104IAA
104IAA
I04:1AH
1092T
I092”T
1092A6
I09;?AA
1092AA
I092?AA
10924B

DATEH FICHE L.C)CATION

09/01,/:79 ***
09/0:1/79 *“~~’
03. /01/[10 **M”
01/01/80 *H’*
01/01/80 *+~~’
09/01/79 **X
09/01/79 ***
01/01/80 **x
01/01/80 **R
ov/Ql/79 ***
09/01/79 ***
01/01/80 ***
09/ol/7v ***
01/01/80 ***
09/01/79 ***
09/ol/7v ***
09/01/79 ***
0(?/01/7(? ***
09/01/79 **X”
09/01/79 X**
09/01/7? **+$
01/01/80 ***
01/01/80 +fj~~
01/01/80 ***
01/01/80 “~~’~’
ov/ol/7v **”H’
ov/ol/79 *W*
oY/o:l/7’9 M**
ov/ol/”7(? **~*

ol/01/80 **.x
01/01/80 H+$H”
01/01/80 ++**
01/01/80 *$+*
01/01/80 *H*
ol/ol/Ho ***
01/01/80 ***
01/01/80 ***
01/01/80 ***
01/01/80 ***
ov/ol/79 ***
01/O”L/80 xxx
09/ol/79 ***
09/01/79 ***
09/01/79 ***
09/01/79 **(”N”
01./01/80 *XH
01/01/80 **KC
ov/ol/79 ~’~”~
09/01/79 **~”
09/01./79 M’X*
09/01/79 “~~~~”
09/’01/7(? ***
01/01/80 **N
ov./oi./79 *H”*

/.



SF’ECIAL F’hllTS L1ST5 11’411EX F(lil F(3RH N(l,, 974--.02!2l

M(INE:I...

15,,0RUJC-4XN
15,,0RU. JC-4XF(
1.!5” ORII. JC”-3R
l!tmOFtI1,JC-4R
l!5mOR11JC-”4XFt
j.t~mollIi,J[;.-~IiR
I!5.OF(IIJC”-3R
1::.OI?DJC”-4R
lE~.ORDJC-4XR
l!l”o1211,Jc--!5 rl!?
l%oRIIJc-’3&(
15. OF(IIJC–3CF(50
15a OF(I)JC-18R
1!5. ORIIJC--3CR
15 MORIIJC-18R
1!3. ORIIJC-3R
15. ORDJC”-”3F(50
I!5. OF(II.JC-4R
l!5. ORIIJC-4XR
I!5. ORI).JC-4XR!70
15. OF(IIJC-’4R
15. ORIIJC-4XF{
15r,0RllJC-5111<
1!5. OF{II.JC-4R
15. OF(DJC-3CR
I!5. ORIIJC-18R
15. OF(IIJC-18R!70
I!3.01111.JC”-3CF(
15. OF<IIJC.-I8I?
15. QRD. JC-4F<:1O
15. OI<UJC-3CR
1!5” ORI)JC-18R
i5. oRIIJc”-l(3R
l!3. ORD.JC-3CR
l!5. oRIIJc”-181<
I!3. ORIIJC-3CF<
1!5. ORIIJC-1(311
15. ORIIJC-3R
12!. TRKI.JC--53I2
1’5. ORD.JC-3R
1!3. ORKIJC.-4R
1!3. ORD,JC”-41?50
l!5. ORIIJC-”4XR
15. ORDJC-4XR70
15mo1211JC-!lDll
i!5. oRIl\Jc-31?
l!3a ORIlJC-4F(
1!5 “ OF?DJC-’4XR
l!5. ORKIJC-ltl14
l!3. ORIIJC--l~F(
lE1. ORIIJC- 3(;1?
1!3.01?IIJC; --4F;
15. ORIIJC-!3HF(

+.!3. OIIN,JC-”4R

SF’IEC.

1.0?2AH
1140T
I140AA
l140AfI
I140AA
1140AA
I140AH
1140A13
1140AR
1140AR
1337AA
1337AA
1337AF?
1337 AI{
1337AH
14 E13AA
1.483AA
1483AA
1483AA
14 E13AA
1483AH
1483AB
1483 AI{
1486T
148(5A6
1486AA
14866A
1486AD
1486A13
155!.T
l!5t;:lAA
l~~lAA
l~Ej~AB

1!567AA
151s7AA
1567AB
I!567AB
1675T
167!5AA
167!3AA
167!7Aol
1675AA
167!7AA
167!5AA
1675AA
l&75f$x{
1475($B
167!3AB
1938AA
193HAE{
~o~oAfi
~07~T

~oo~~’r
~f37Q~$,

01/01/80 X*W
01/01/80 ***
09/0:1/79 *M*
09/01/79 **”M
01/01/80 **c*
01/01/80 *MX
09./01/79 %+$$$
09/0:1./7(? ***
01/01/80 ***
01/01/80 ***
09/01/79 ***
09/01/79 **%
01/01,’80 **x
ov/ol/79 **.)$
01/01/80 “XJ$W
09/01./79 **”M
09/01/79 *+fN
09/01/79 *N.*
01/01/80 ***
01/01/80 **x
09/01/79 ***
01/01/80 *#H
01/01/80 **M
09/01/79 **R
09/01/79 **M
01/01/80 *w*
01/01/80 $$w*
09/0:! /’79 ~.~.~.
01/01/80 **.x
01./’01/80 ~~”~
01/01/80 **K
01/01/80 ***
01/01/80 **w
09/01/7(? **M

01/01/80 *+$K
09/01/79 M**
01/01/80 *XW
09/01/79 **”X
09/01/79 ***
09/01/79 **+$
(39/01/79 **W

01/01/80 *%*
01/01/80 **M
01./01/80 ***
01/01/80 **w
09/01./79 ***
09/ol/79 ***
01/01/80 *M%
01/01/80 M**
01/0:1/80 **w
09/01/79 .~+(.$(.

09/01 /’7(7 *“~”~
01/0:1./80 **W
09/01/79 ~“~”~



, .—

SF’EC1F2L F’AR”TS LISTS INIIEX F(IR FCIRM NC). 974-0:22:1.

IIATEH FICI-lE LCICAT:I[lN



SPECIAL PARTS LIST’S INllEX FOR FORM NC),, 974-022:!.

ilc)nEL ‘

l~mQr{l!J~-~~~

1~.O~ilI.JC--zl?

1!5*ORII,JC-4R
15.01111 .JC-4xF(
1!3.ORIIJC-1(3R
15.ORIIJC-3R
I!5.ORIIJC-3R
15.ORIIJC-4R
15*OR11JC-4XR
15.ORIIJC-!51)R
1!7.ORDJC-3R
1!5.ORK1,JC-4R
1!5-ORIIJC-3R
1!5.ORIIJC-4XR
la”()~~lk!~==~~
l!5mOR11,JC-4R
l!3mORDJC-4XR
lq.ORIIJC-EiIIR
15.ORIIJC-3R
l!5tiORIt.JC-”3R
iw-nri’ri ir-q~---- .,,.&.ww

15.ORIIJC-4XR
15.ORIIJC-!51!R
15.ORIIJC-9XR
1!5.ORDJC-4R
13.ORDJC-4XR
I!3.ORIIJC-4XR
l!5.ORII.JC-4X&
1!7.ORDJC-3R
15.ORDJC--4R
1!5.ORIIJC-4XR
15.ORDJC-3R
1!5.ORIIJC-3R
I!5.ORIIJC-4R
l!5mORIlJC-4XR
l!3sOl?KiJC-3R
lz.!5R11JC-q3R
l!3mORIIJC-3R
1!5.ORDJC-4R
l!3.ORI.lJC-4XK’
15.ORIIJC-!511R
13mORIIJC--3R
1!3.ORDJC-4R
l~U~~~,,Jc-~~R

17.ORDJC-3K’
1!3.ORHJC-4R
15.ORIIJC-4R
15.ORIIJC;-3CR
1!3”ORIIJC-18R
1~.Ol?lIJC-lEll?70

l!$.OlllIJC-EilIl?

lY.OlllI>JC-!51111!30

35.ORIIJC-3R

l~l,tOllllJC--4l?

SF’EC .

7707AH
7a04AA
7804AN
E1084T
87!51AA
9170T
9170A#l
9170AA
9170AA
9170AA
9170A13
9170AH
9172AA
9172#lGl
9j.72AH
9172AEi
9172AR
9172ftEi
9316T
931&AA
9316A($
931(5AA
9316AA
9316AA
9316AB
931ARlEl
93~4T
93Q4AA

9352(4A
9352AA
9352AA
9412T
9412!AA
9412AA
9412AI+
9413T
94i3AA
9413AA
9413AA
9413AA
9413AA
9413AB
9413All
94%3AA
94Ei3AA
96!34T
9690”T
9690AA
9690AA
97354A
9740T

9740U
9793AA
9916T

DATED FICHE L.CICATION

03/ol/’f3o “M*M’ 5 Cij.

01/01./80 *** !5 C1l.
09/01./79 *** 2 Fll
01/01/80 ++*% !3 Cl:\
01/01/80 *$+* 5 CI:3
09/01/7(? **’H 2 Fll
09/01/79 “M** 2 FIT
09/01/79 *** 2 F13
01/01/80 %** 5 111
01/01/80 *** 5 111.
09/01/79 *** 2 GI
09/01/79 *** 2 cl].
09/01/79 **K” 2! G3
01/01/80 *** 5 113
09/01/79 **M 2 G3
09/01/79 *** ~ G~

01/01/80 *** 5 113
01/01/80 *** !5 115
09/01/79 *** z G~
09/01/79 *** 2 G7
09/01/79 *** 2 G7
01/01/80 *%* 5 11!3
01/01/80 *** 5 117

01/01/80 *** 5 117

09/01/79 H** 2 G7
01/01/80 *** 5 Iiy
01/01/80 *** 5 119

01/01/80 **% 5 111:1
09/01/79 *** 2 G9
oY/ol/79 *** 2 G!l.1
01/01/80 *%x 5 1111

09/01/79 *~~ 2 Gll
09/01/79 *** 2! G13
09/01/79 *** 2! G13
01/01/80 Hi+% 5 II:L3

09/01/79 *~”* 3 Al
09/01/79 *** 3 Al
09/01/79 *** 3 A3
09/01/79 **”X’ 3 A3
01/’01/”80 *x.* Ei D13
01/01/80 *** !3 El
09/01/79 *** 3 A~

01/01/80 *** 5 El
09/01/79 *** 3 A!l
09/01/79 *** 3 A7
09/01/79 %%% 3 A7
09/01/79 *** 3 A9
09/01/7(? +$+$* 3 f+9
01/01/80 *** 5 E3
01/01/80 *XX !3 E3
01/01/80 *** q EVJ

01/01/80 *** !$ E5
09/01/79 *** 3 All
09/01779 **M 3 All



SF’fECT.AL PARTS LISTS INDEX FOR FORM NO. 974--0221.

MCIDEL

15. OF<II JL’--3R

1!5,*OI?IIJC-4R
~~eOl?lIJC--~jDl?

l!5”O~11Jc--3\<

l~. OfllI,J(-: ”-31?

I!5. ORD.JC--5I1I(
1!5. ORIIJC-4R
1!5” ORDJC-3R
1!5*OR11JC-4XR
I!3. OHHJC--!5HR
15. ORKIJC-3R
1!5. ORIIJC--4R
15. ORDJ!:-9XR
1!5. ORHJC--4R
15aoRIIJL-3R
l!5. ORI1.JC--4ti
i!5. oRDJc-3R
1!5. ORIIJC-4R
I!5. ORIIJC-4XR
1!5. ORBJC-9XR
15. (jRIIJC-l BR

I!5. ORDJC-4R
1!5. ORIIJC-9XR
12. !5RDJC-53CR
I!5. ORIIJC-3CR
I!5. ORDJC-18R
15. GRKIJE-3CF(
15.0 RDJC--{?XR
l!5eoRIlJc”-3R
15,, oRIiJC--4ll

15.0 RIIJC-4ti
15.5 RDJC-3R
1!5. ORDJC--4R
15. ORDJC-4F{
15. OK’DJC-!5DR
15. ORIIJC-?XF:
1!5. ORUJ.C-3R
j.:i. ollIIJc-4R

1!3 . ORIIJC–4R
15. ORf.lJC-3Ft
1!5. ORIIJC--4R
1!5. ORIIJC-4R
I!5. ORIIJC-4XR
l!3. ORIl.JC-3R
1!5,0RD.JC-4R
I!5. ORIIJC-4XR
1!5 . ORUJC-4K’
I!5. ORDJC-3R
lEi. ORIIJC-3R
I!5. ORIIJC-4XR
I!5*ORDJC-4R
15. ORHJC-4X!I
1!5. ORII.JC-!511R!50
~5molJ;Ii,JC-4R

09/’31/79 **FM ,x A:~;+
09/’0:1..’79 **+$ 3 fq~:~

01/01/80 *WM ~ f;:>
09/’’01./7’9 *** z 1{1.

09/01/79 **M 3 131.
01/01/80 *** 5 E7
09/01/7’:$ **CM 3 H;3
09/’01.’’79 *M””K 3 1{3
01/01/80 *+$* 5 E9
01/01/80 **”x 5 E9
01/01/80 *** 5 Ell
01/01/80 *** !5 E1.1
01/01/80 *** !3 E13
01/01/80 *** 5 E13
09/01/79 *** 3 R!3
09/01/79 *** 3 B7
09/01./79 *** 3 HZ
09/01/79 **M 3 119
01/01/80 *** 5 FI
01/01/80 **x !5 F1
01/01/80 *** 5 F3

,09/01/79 **”R 3 B9
01/01/80 *** 5 F3
09/01/79 *** 3 1{11

09/01/79 *** 3 B:ls.
01/01/80 *.XW 5 Fq
??9/01/79 *X-X. 3 H13
01/’01/80 %-E.K ~ FY
09/01./79 *** 3 El:l.3
01/’01/80 *x* 5 F7
0’?/01/79 *+*X. 3 c1
$09/01/79 +$”~$: 3 c1
09/01/’79 *%H 3 C3
09/01/79 **~” 3 C3
01/01/80 **$X 5 F7
01/01/80 *%K !? F9
09/01/79 *** 3 Ca

01/01/80 ++Hx 5 F9
09/01/79 *M* 3 C5
09/01/’79 *** 3 C7’
09/01/79 *+$X” 3 C7
01/01/80 *** !3 Fll
01/01/80 **x !5 Fll
09/01/79 *** 3 C9
09/01/79 *~”* 3 C7
01/01/80 *** 5 F13
09/01/79 *** 3 C:ll
09/01/’79 *** 3 C1l.
09/01/79 **$$ 3 C13
01/01/80 *M* !5 F13
09/01/79 *M* 3 C:l;!
0:1/01/80 **x 5 (3Y.
01/01/80 **N 5 G:l.
09/01/79 *** 3 Ill.



!3F’ECIAL. PARTS LISTS INIIEX F(31? FORll N(l,, 974--O2!2!l

PIGIIEL.

1~.OF(~lJ~--.4X~

I!5. ORUJC-4R
l!I. OR KIJC-4XI+
l~. ORIlt J(”
lb~lJ(~--j;~ --,,
lW)R~lJC-!51Nl
15.0RIIGIC-31<

I!5. ORIIJC-4R
15. ORIIJC-!5DR
I!5. ORII JC-3!<
l!5p ORIlJC-4R
1!5. ORHJC-4XF(
I!7. OF(IIJC-3CR
15. ORIIJC-4R
15. ORIIJC-9XR
15.ORIIJC-3CR
15.OF<IIJC-3CR
1!5.ORIIJC-1812
I!5.ORIIJC-3R
15.ORIIJC-4R!50
15.ORDJC-4R
1!5.ORIIJC-4XF(
I!3.ORIIJC-!3HR
I!Z.ORUJC--4R
1!5.ORIIJC-4XR
1!5.ORIIJC-4R!50
15.0RIIJ(2-3R
1!5.ORII.JC--4R
1!5.ORII,JC-!5.DR
1!5.OF:D,JC-4R
1!3.ORIIJC-4XR
I!5.ORII.JC-4R50
1!5.ORDJC-3R
1!5.ORIIJC-4R
1!5.ORUJC-4R50
1!5.ORDJC-4XR!50
I!5=ORIIJC-4R
1!5.ORIIJC-4XR
13.ORIIJC-3R!50
13moRIiJC-4R!Z()

1!5.OF(DJC-3R
15.ORIIJC-4XR
1!5.ORIIJC-5111%
1!5.ORII.JC--9XR
15.ORIIJC-4R
15.OllHJC--3t2
15.oRIiJc-4Ft
l!5mORIiJC-!5KiF(
l!5.ORKiJC-411
1!5.ORIIJC-4XR
I!5.ORIIJC-3R
l!5mORIiJC--4XR
15.ORII,JC-9911
1!3,,01<IIJC--4F(

II~T~~I FICHE LOCATION

ol/ol/80 *’M+$ !3 (23
o~?/o:l./79 *** 3 Ill
ol/ol/E?() *+fx” !? G3
01/01/80 *MM ~ G:?

01/01/80 *$** ~ G~
01/01/80 *XX !3 G7
09/03$/79” .X*$(. 3 Ii3
09/01/79 **+( 3 Ii:!
01/01/80 *** 5 (37
09/01/79 **R 3 [15

09/01/79 *M* 3 115
01/01/80 **% ~ G9

09/01/79 *** 3 Ii7
01/01/80 *** 5 G9
01/01/80 *** 5 Gil,
09./01/79 **.X 3 117

09/01/79 *** 3 11(?
01/01/80 *** 5 Gll
09/01/79 *** 3 IIY
01/01/80 **w 5 (313
09/01/79 *+$X 3 Hli
01/01./80 MM* 5 G13
01/01/80 *x* & A:l.
09/01/79 *** 3 Dll
01/01/80 *M* (?) Al
01/01/80 *%.x h A3
09/01/79” **M 3 Ii13
09/oj./79° *W* 3 111:3
01/01/80 *+$~ 6 A3
09/01./79 +$** 3 El
01/01/80 *** 6 A?

01/01/80 *** 6 A!5
09/01/79 **w 3 El.
09/01/79 **M 3 E3
01/01/80 **~” 6 A7
01/01/80 **.K 6 A7
01/01/80 x** 6 f$9
01/01/80 **H 6 A9
09/01/79 *** 3 E3
09/01/79 **M 3 ~q

09/01/79 **”X 3 Eq

01/01/80 *** 6 All
01/01/80 **% 6 All
01/01/80 *** 6 #113
09/01/79 **X 3 E7
0?/06/79 *** 6 A13
09/01/79 *** 3 EY
01/01/80 *** 6 El
ol/ol/Elo *** 6 HI
01/01/80 *~0* 6 B3
09/01/79 **W 3 E9
01/01/80 *w$ 6 B3
01/01/80 **~- 6 HY

01/01/80 +f~~ 6 Il!l



MOREL

l!5. OFtKf.JC-3R
I!5. ORKIJC-4R
l!5. ORIIJC-3R50
15.012 UJC-4Xll
1!5.ORIIJC-4F(
15.ORD.JC-4XR
15.ORUJC-3F<
I!5.ORI1.JC-4K
1!5.OREJC-4XR
1!3.ORUJC-5LI!?
l!5mORIlJC-3R
15mORIlJC-3R
I!5,0RDJC-4R
15.ORHJC-4R
I!5”ORHJC-3R!30
15.ORIIJC-4XR
1!5,0RHJC-412
I!5.ORIIJC-3R50
1!5.ORKIJC-4R!50
15.ORIl,JC-lEIR
12!.!5RDJC-!33R
1!5.ORDJC-4R!30
I!3.ORI)JC-4R
I!5.ORIIJC-!511R
l!5.ORIIJC-lGR
15.ORDJC-4R
l!5.ORHJC-4R
1!3.ORDJC-4XR
15.ORKIJC-1811
I!5.ORIIJC--4R
l!5.ORIIJC-4R
I!5.ORDJC-!511R
1!5.ORIIJC-4R
1!5.ORKI.JC-4XR
1’5”ORIIJC-YXR
1!5.ORKIJC-3R
l!5.ORIIJC-4R
15.O~IIJC–3R
l!5mORDJC-4R
i!3.ORIIJC-4R
l!Z.ORIIJC-4R
l!5aORllJC-4R
1!3.ORIIJC-3R
1!5.ORHJC-4R
l!Z”ORIIJC-4F(
15.ORIIJC-9XR
15.ORIIJC-4N
I!5.ORIIJC-9XR
1!5.ORUJC-4R
l!5mORDJC-5KlF(
j.5moRDJc-4R

15wORIl,JC-4Xll
i5.ORIIJC-31?
15.ORIIJC”-4H

!?)F’EC.

13~)5(4~

13244T
-j3~69~f$
l~~~$)f+f$

132739A
13273AA
i3273A13
13273AB
13273AIl
13~73fj~

13337f$H
133!51T
13461T
135i73T
13625U
13&43T
13769AA
13816U
13816AA
13E291$A
1390ElAf+
13943A#l
13943AH
13987AA
13987AA
13988AR
14002AA
1403!3AB
14042AA
14044AA
14108AA
14108AA
14114AA
14114AA
14114AM
14127T
14151AA

14183AA
14183AA
14183AB
14~34AA

142!5!5AA
14735AH
14~515~~
14~74Af4

14373AA
14380AA
143SOAA
14412AA
14412A(4
144754A
1447!5AA
1447!5AB
14475AH

KIATEII FICHE LCICATION

01/01/80 **$* 6 I-17
01/01./80 +f*~ & BY
09/01/79 *~~” 3 E:lj.

0:1/01/80 XXN is B?
01/’Ol/8O -EWX & H(j)

01/01/80 WXO.M 6 El:!.
09/’01/79 *W* 3 Ell
01/01/80 *+$x 6 Hli
01/01/80 *** 6 H13
01/01/80 *** 6 B13
09/01/79 **W 3 E13
09/01/79 *** 3 E13
01/01/80 *** A c1
01/01/80 *** 6 c1
09/01/79 *** 3 FI
01/01/80 *** 6 C3
01/01/80 **H 6 C3
01/01./80 *** 6 C5
01/01/80 *** 6 C!5
01/01/80 *** 6 C7
09/01/79 *** 3 FI

,01/01/80 *XX 6 C7
“01/01/80 **.E h c?
o~./ol/8o x** 6 C9
01/01/80 *WX 6 Cli

ol./Ol/8O *w% 6 (:11
01/Oi/80 **x. 6 C13
01/01/80 %** 6 ci3
01/’0s/:10 *** 6 Il:i.

01/01/80 +$*+$ 6 DI
01/01/80 **X & 113

01/01/80 **”M 6 113
01/01/80 *** (’$ 115

01/01/80 *** & U5

0~/01/80 **+$ 6 Ii?
09/01/79 *K* 3 F3
Oi/Oi/80 *** 6 117’

09/oi/79 *** 3 F3
01/Oi/80 *** 6 119
01/Oi/80 *** 6 119
Oi/Oi/80 *** & 1111
Oi/01/80 *** 6 Dli
09/oi/79 *** 3 Fq

Oi/Oi/80 *** 6 Ili3
01/Oi/80 *** & 1113

01/Oi/80 *** 6 Ei
Oi/01/80 *** 6 El
Oi/01/80 +$*M 6 E3
01/01/80 +$** 6tZ3’
Oi/01/80 *** /) E!5
Oi/01/80 **MO 6 ~:~

01/01/80 *** (5 E“7
09/01/79 **$f 3 F5

01/01/80 *** 6 E“7



tlc)nE1..

lEi.oRIiJc-4xR

I!5.OK’U,JC--4H
1!3. OF(I1.J(;-4R
15. ORD.JC-4N
15. ORIIJC-3CR
:15.ORIl.JC-4XR
l!Z.ORHJC-3R
I!5.ORUJC-4R
1!5.ORIIJC-4XR
15.ORIIJC-4!I
l!5.oRIiJc-4xR
1’5.ORIIJC--4R
1!5.ORIIJC-4XR
15.ORHJC-511R
i::,3RIlJc-...lA[4t{=-----

I!5.ORIIJC-4R
1!5.ORUJC-4XR
1!5.ORIIJC-3R
1!5.OFIIIJC-4XR
l!5.OFiItJC-18Fi’
15=0~L[Jc-18~

1!5.ORII.JC-3R50
1!5.ORD.JC-4R
13.ORIIJC-4R!50
1!5.ORDJC-18R
I!5.ORIIJC-4R
1!5.ORUJC-4XR
l!5.@RIIJC-4XR
15.ORDJC-3FI
1!5.ORH,JC-18R
1!5.ORDJC-”18R
I!5.ORIIJC-4R
i5.oRIIJc-3cR
l!5.ORIl,JC-4R
1!5.ORI!,JC-!5DR
15.ORHJC-4R
I!5.ORUJC-4R
I!5.ORDJC-4R
I!7.ORIIJC-18R
15.ORIIJC-3K’
1!5.ORIIJC-4K
15.ORIl.JC-4Xll
I!5.ORDJC-4XI%
I!5.ORIIJC-4R
15.ORIIJC-4X12
1!5.ORIIJC--4K
1!5.ORDJC”-4R
15”ORII.JC-4XF(
I!5.ORUJC-4R
I!5”OF:D.JC-4XR
15.OF(DJC-18R

l!5.ollII,JC-18tl
l!T*ORDJC”-18R
1!5.01111.JC--4R

SF’EC n

:1447!3AH
145Q2AA
14!511AA
14533AA
14!539A4
14Ei72!f$A
145856A
145E15AA
14!5E15AIl
14!587AA
14!587A0
14607AA
14632AA
14632AA
14649AA
146!56AA
14672?AA
14678AA
34fl17AFJ
14938AA
1493(3AB
149!57AA
14957f$A
14957AB
15090AA
i!5095AA
1!509!5AA
1!5105AA
1!51.17AR
I!5147AE
1!316YAA
15180AA
1!5204AA
1!5304AA
15304AA
I!5304AR
15308AA
153!51AA
1!5365AH
1!5370AA
1!5370AA
15370AA
1!5376AA
15404AA
1!3404AA
1!5470AH
1 =i=i#7f4fl. . .
15!53AAB
1!5!561AA
1!5!561AA
1!3(?)12AA
I,5612AI{
l!771ElAA
15741A($

KIF+T~II FICHE LOCATION

01./01/80 *** & Et?
01/01/80 %x% 6 E9
01/01/80 *w* 6 Ell
01/01/80 *WM 6 Ell
01/01/80 *WM ($ E13
01/01/80 X’** 6 E13
09/~1/79 *.X* 3 F7
01/01/80 *** & FI
01/01/80 +$+$* 6 F:l
01/01/80 M** 6 F3
01/01/80 *%M 6 F~
01/01/80 **w 6 Fq

01/01/80 *** 6 F5
01/01/80 *M* & F7
oY/ol/7Y *MM 3 F7
01/01/80 **x 6 F7
01/01/80 %** 6 r~y
oY/ol/79 **+$ 3 FY
01/01/80 *+$* 6 F9
01/01/80 MM* 6 Fll
01/01/80 *+$x 6 Fll
09/o:l/7f? *** 3 F9
01/01/80 *NM 6 F13
09/01/7(? *~”~ 3 Fll
01/01/80 kfix 6 F13
01/01/80 *“:K 6 GI
01/01/80 *** 6 GI
01/0:1/80 -M++* <) G:3
09/01/79 *** 3 Fli
01/01/80 *-EM 6 G3
01/01/80 **x 6 GY

01/01/80 *** 6 G!5
oY/ol/79 *** 3 F-3.3
01/01/80 M** 6 87
01/01/80 “X)f$f 6 [37
01/01/80 **E 6 G’?
01/01/80 *** 6 G9
01/01/80 **w 6 Gll
01/01/80 R** 6 Gil.
09/01/79 *’X% ~ ~~~

01/01/80 **M ($ G13
01/01/80 *** 6 G13
01/01/80 *** 7 Al
01/01/80 *** 7 Al
01/01/80 **M. 7 A3
01/01/80 H%* 7 A3
01/01/80 *** 7 A!!l
01/01/80 *** 7 !9!5
01/01/80 *M* 7 A7
01/0!./80 $!M% 7 A7
01/01/80 *MX 7 A{?

0!./01/80 **K 7 AY

01/01/’8{) *** 7 All
01/01/80 *** 7 A.1.l



SPECIAL FAF{TS L.ISTS INDEX F(IR FOF{tl NO. Y7’4-0221

MtlIJEL

15.0 F<IIJ(2-l E)I%
I!3.012H.JC--4R
15. QRIIJC-”4F(
1!3. ORKIJC-3CR
I!5. ORDJC-4R
15m OR11.JC-!5UFi
1!5. ORIIJC”-31(
I!5. ORHJC-3R
1!5. OHHJC-4R
l!3. oRIldc-4x R
1!3. OF(IIJC-3R50
l!5.ORLiJC-l EIK’
1!3.ORIIJC-4X11
12. !5RDJC-!53K’
12”5RUJE-53CE
15.ORI1,JC-lRR
15.ORIIJC-4R
1!5.ORIIJC-4R
I!5.ORDJC-4R
15.ORDJC-4R
~5aoR1iJc-3R

l!5.ORIIJC-3CR
1!3.ORD.JC–18R
1!5.ORDJC-!511R
13.ORDJC-4K’50
1!5.ORD,JC-3R ‘
15.ORIIJC–4R
1!5.ORD.JC-3R
15.ORHJC-4R
1!5.ORD.JC-4XR
lEi.ORIIJC-4R
1!3.ORIIJC-4R
1’5.ORIIJC-3R
1!5.OREIJC-3F”
15.ORDJC-3R
I!5.ORKIJC-4R
l!5.oRDJc-3!3
1!5.ORDJC-4R
1!5.ORIIJC-3R50
I!5.ORDJC-4R!30
l!5mORIIJC-3R
1!5.ORIIJC-3R
1!5.ORDJC-3R
l!!?.ORIIJC-3R50
15mOllDJC-4K’
l!3,,0RIi.JC-51iR
1!5,0RIIJC-3CR
15.ORIIJC-lEIR
15”ORIIJC-3R
I!Z.ORDJC-18R
15.ORDJC-3R
15uOR11.JC-311
l!5.ORIIJC-.l8ll
1!5.ORIIJC--4R

cJp~c .

15773AA
157’{37f+A
I!7800AA
1!3825AA

15848AA
l!5S4t?AA
1!38Y3AA
1!58!56AA
1!58!36AA
15856AA
1593!3AA
I!5969AA
16068AA
I6103AA
16177AA
16’JofJ~f$
-J6~lKjA~
ldp~df$f+
16~~oAA

1622!3AA
16303AA
16313AA
1633(SAA
16394AA
16399AA
1642?7AA
16443AA
16463AA
16463AA
16463AA
I(5463AB
16489AA
16!509AA
16!509AB
14!5!34AH
16!554AB
16!567AA
16568AA
16569AA
16!170AA
16607AA
16613AR
16635AA
166!T3AA
16661AA
16694AA
16703AA
16703AA
167161$A
16737AA
167!52fIA
167!52AH
167!!17AA
167!59AA

~I,#T~KI FICHE L.C)CAT:[(JN

01/01/80 X*-N 7 A:13
ol/’ol/t3o “~j~* 7 ($13
01/01/80 **K” :7 1{:1
09/01/7(? *’*%” 3 Gl,
01/01/80 M*M j’ E{:l

01/01./80 *** 7 133
09/01./79 **+$ 3 G:l

09/01/79 *** 3 (33

01/01/80 W*X 7 143
01/01/80 **M” 7 Et!5
09/01/79 *~~” 3 G3
01/01/80 *** 7 Bq

01/01/80 *+$* 7 137
09/01/79 *** 3 G~
09/01/79 **X 3 G~
01/01/80 **M 7 137
01/01/80 *+(-w 7 I-19
01/01/80 **M 7 1{9

ol/ol/f30 *+$* 7 Bj.1

01/01/80 *** 7 1311
ol/ol/E?o **W 7 H13

,09/ol.~79 *W’* 3 (37
01/’01/80 *MM 7 BY.3
01/01/80 *M* 7 cl
01/01/80 **%” 7 c:!.
09/’01/7(? *** 3 G7
01/01/80 -H*X 7 C3
09/0s./79 **”R 3 G$}

01/01/80 *** 7 C3
01/01/80 **”M 7 c!?
01/01/80 *jf$f 7 C5

01/01/80 *** 7 C“7
09/ol/7’? **M ~ G9

09/01/7(? *%* 3 GIl
09/01/79 “~~+$ 3 Gll
01/01/80 *WW 7 C7
09/01/79 ~*~ 3 G13
01/01/80 *x”* 7 C9
09/01/79 **$* 3 G13
01/01/80 *x..M 7 Cy

09/01/79 *** 4 A:l
09/01/79 **M 4 Al
09/01/79 **+$ 4 A3
09/01/79 *** 4 f513
ol/ol/E]o *** 7 Cll
01/01/80 M** 7 Cll
09/01/79 **X 4 A5
01/01/80 *M* 7 C13
09/01/79 *+$* 4 fqq

01/01/80 H** 7 C13
09/01/79 X-M-M” 4 A7
01/01/80 *** 7 Ill
Oi/01/80 MM.M 7 11:!.

01/01/80 *XX 7 113



MODEL

i!5”oRIlJc”-4R
12”!? F:UJC--!35KIR
15”ORIltilc-”3ri

15. ORII.JC-’4XF{
15. ORIIJC”-”97R
1!5. ORD,JC-”4R50
1!3. ORDJC-31?!50
I!3. OI?N.JC-4XR
1!5. ORIIJC-5DR
l!5. ORIIJC-41?
1!5. ORDJC-l EIR
1.!3. 01?IIJC--3. EIR
15. ORDJC-4R
15. ORDJC-3R
l!l.012KiJC-!51111
1!5. ORII.JC-18R
1!5. ORIIJC-3R
12’. !5RI1JC-53R
I!5. ORIIJC-4R
I!5. ORHJC-4R
15=oR11JC--4XR

15. ORIIJC-3R
1!5. ORDJC-4R
l!5. ORDJC-!51fR
15. ORD.JC-4XR
l!5. ORIIJC-4R
15. ORIIJC-4XR
l!3. oRIIJc-9xF(
1!3. ORKIJC-IHR
1!5.012D.JC-4R
l!5. oRIIJc-i8R
15. ORIJJC-3CR
15* OH11JC-4R
15. ORIJJC-3Ct7
15. ORIIJC-4R
15. ORIIJC-5KlR
1!5 . ORDJG-4XR
1!3 . ORIIJC-!31fR
1!5.ORDJC-4R
1!5.ORDJC-5K1R
15.ORDJC-18R
15.ORDJC-18R
1!7.ORIIJC-18R
1!5.ORUJC-3R
j.5.ORIIJc-.l8R

15.ORHJC-18R
1!5.ORIIJC-3R
I!5.ORIIJC-3R
1!3.ORD.JC-4R
i5”OR11.Jc-9xR
I!5.0HDJ(3--4XR
1.!5.oRrl\Jc”-18R
15.OIIIIJC-511R
I!5.ORH.JC--18R

SF’EC “

i6762AA
li?)771AA
16784Afi
16802AB
16f32?7AA
1683(7AA
i6857AA
1.6864AA
16864f)f$
16872AA
16902?AA
16991Afl
16993AA
17002AB
17002A)3
17008AA
17069AA
17078AA
17079AA
17079AR
17083AA
17084AA
17092AA
I7102AA
t7139AA
1716!5AA
17165AA
1“7175AA
17pl{3A13
-J7~3iAA

17297AB
1731OAA
17337AH
17349AA
17354AA
17363AJf+
17379AA
17379AB
17382AA
17382AH
17421AA
17434AA
17446AA
17449AA
1.74!36AA
17456AB
17!Z91AA
17666AA
17666AA
17666AB
17686AA
17686AA
17’7Ei!5AA
17819fIA

ItA_fE~I FICHE LOCATION

01/01/80 **$(”
09/01/79 +~*’x
09/01/79 *363(
01/01/80 *X*
01/0:1./80 *~$w
01/01/80 *MM
09/():1./79 X**
01/01/80 W*M
01/01/8(} ***
01/01/80 ***
01/01/80 *++*
01/01/80 +$**
01/01/80 ***
09/01/79 ***
01/01/80 **x
01/01./’80 *x%
09/01/?9 **”M
09/01/79 ***
01/01/80 ***
01/01/80 ***
ol/ol/Ho ***

.09/’’01/79 **M
01/’01/80 “X+$+$
01/01/80 *XX
01/01./80 **H
01/01/80 **OK
01/01/80 **%
01/’01/80 X*H
01/01/80 ***
01/01/80 RX*
01/01/80 ***

* 09/01/79 ***
ol/ol/t30 *M*
09/01/79 *+$*
01/01/80 **”~”
01/01/80 ***
01/01/80 ***
01/01/80 ***
01/01/80 **M”
01/01/80 ***
01/01/80 ***
01/01/80 **H
01/01/80 **w
09/01/79 *%*
01/01/80 ***
01/01/80 **x
09/01/79 **X”
09/01/79 **%
ol/ol/80 **”~”
01/01/80 ***
01/01/s0 *M*
01/01/80 *WM
01/01/80 **X”
01/01/80 *x*

7 113
4 6“?
4 A(?

7 115
7 115
7 117
4 A(j)

7 11’7
7 119
7 119
7 1111

7 Dll
7 1113

4 All
7 1113
7 El
4 All
4 A13
7 E:l.
7 E3
7 EZ3
4 A13
7 EY

7 E!3
7 Ei’
7 E7
7 f19
7 ~$)

7 E:l:l.
7 El:l
7 E13
4 El
7 !E:13
4 El
7 F:l
7 FI
7 F3
7 F’3
7 F~
7 ~q

7 F7
7 F7
7 F9
4 133
7 F9
7 Fll
4 E:3
4 Jjq

7 Fll
7 F13
7 F:I;3
7 (31
7 GI
7 (33



SF’ECIAL PARTS LISTS INIIEX FOR FORM NO,, 974-”0:!2:1,

l!5moFiIlJc-3cl?
].5m01~~iJc-41~:
l!3”oRrl\.!c”-4R
l!5.ORIl,JC-3CR
I!5.O!IIIJC-!5DR
lEi.Ol<IiJC-”51iR
15,,0F(IIJC”-3CR
15.ORI1,JC-4R
1!5.0RKI=IC”-1[31?
l!3.ORD,JC-3!?
i5mORIlJC-4XR
I!5.ORIIJC--4F4
l!!5.ORIIJC-4R
1!5.ORDJC-3CR
1!5.ORUJC-18R
15.ORIIJC-lSR
I!5.ORIIJC-IHR
1!5.OIIIIJC-lHR
1!5.ORIIJC-4R
l!5.OllIIJC--5IIR
*=&-1.oRDJc-18R
12,,5RI)JC--!5!5IIR
1!3.ORDJC-4R
1!5.ORI!JC-18R
I!5.ORDJC-!5DR
15.ORIIJC-511F{
i5.ORIIJC--3F{
l!3.01111.JC-!51tR
l!5.ORIiJC-!51il<
l!5aOiiIlJC-41<
1!5.ORDJC-4R
15.ORDJC-4XR
1!5.0R12JC-18R
I!5.ORIIJC-3CF(
I!5.ORKIJC-3CF’
1!5.ORDJC–3R
1!5.ORIIJC-4R
1!5.ORDJC-4R
1!3.ORDJC-4R
12.!5RII,JC-!53CR
12.!5RUJC-!53R
12.5RDJC-!599R
1!5.ORIIJC-4XR
1!5.ORDJC-3R
15”OF(IIJC-3CR!50
15,,0RII.JC-3R
15.ORIIJC-!5DR
l!5mORIlJC-!51tR
1!5.ORDJC-4XR
1!5.ORL’I,JC--4R
1? E;~~,J(:.-=j7~. . .

lq.01111.JC-311

l~wOfllIJC--3CK’

lZ.7}111JC--!53Cll

SPECS

1783($AA
178?3AA
17’894AA
17913AA
17T42AA
17942AH
1.794[3AA
17974AA
17988AA
IE!144AA
1817’7AA
18~44f)A
18Q44A~
lfj~70f)A

18302AA
18302?AB
lE1303AA
18303AEI
18483AA
18!520AA
18!549AA
18560AA
18!364AA
18583AA
18603AA
18603AB
18613AA
18625AA
1862!5AR
18627AA
18627AEi
18642!AB
18671AA
18705AA
187’26AA
18741AA
18746AA
18763AA
18783AA
18862AA
18894AA
18899AA
18909AA
1891YAB
18920AA
19007AA
19127PfB
19137faEi
19142AB
19179AB
19~67AH

19317AEI
19379AB
19409AEf

KIATEK1 FICHE L.GCAT:[(IN

09./01/79 -)$*M 4 i~~

01/01/80 *w* 7 G3
oj./ol/no” E** 7 Gq
09/’01/79 *** 4 H7
ol/ol/80 **M ~ G~t

ol/ol/Elo *** 7 G“7
09/01/79 **”H” 4 I+z
01/01/80 *S”M 7 G7
01/01/80 **H 7 G9
09/’01/79” **% 4 H9
01/01/80 **+$ 7 G9
01/01/80 *** 7 Gll
01/01/80 *+$* 7 Gll
09/01/79 *H* 4 r39
01/01/80 *WW 7’ G13
0:1/’01/80 *x* 7 G13
01/01/80 *** 8 Al
01/01/80 *** 8 Al
01/01/80 *+$* 8 A3 .,
01./01/80 *x.% 8 A3
01/01/80 **W 8 ($!3

,09/01/79 **”* 4 Rlj,”
01/01/80 *$$”X” 8 A!5
01/01/80 **+$ 8 A?
01/01/80 **M’ 8 A7
01/01/80 **+$ 8 A9
09/01/79 *** 4 Bll
01./01/80 **.x S A9
01./01/80 *** H All
01/0:1/80 **”R 8 All
01/01/80 *** 8 A:I.3
01/01/80 $f.E* 8 A1.3
01/01/80 x*M’ 8 HI
09/01/79 *** 4 B13
09/01/79 *** 4 B13
01/01/80 *** 8 El
01/01/80 *** 8 B3
01/01/80 *** Q Bx
01/01/80 *** El By
09/01/79 **+$ 4 c1
09/01/79 *** 4 c1
09/01/79 *H* 4 C3
01/01/80 *** 8 Hq
09/01/79 *** 4 C3
09/01/79 *** 4 C5
09/01/79 ~~~ 4 C5
01/01/80 *i$x 8 H7
01/01/80 *** 8 H7
oj./ol/8o *.)$* 8 ~9

01/01/80 %*H El E9
09/06/79 **w El B1.1.
09/01/79 $$”~~ 4 C7
09/01/79 **M’ 4 C9
09/01/79 **”X” 4 C9



SF’ECIAL F’ARTs LISTS INIIEX FOR FORM NO. 974-02!21

MC)lIEL

15 “ORIIJC-4XR
1~.ol~~IJ~-~1(

I!; .ORIIJC-I13N

1.!5 . OFllIJC--4l<

l!3. ORII\JC”-l [311

Iq”oli:p ‘“:-4R

15. ORIIJC-3R

1.!5. O[llI\JC--3CN

l~. Ol?lIJC-4Xt?

l!5. OllllJC-313

l!5.ORKl.JC-!3DR
I!5.OF(D.JC-4R
1!5.ORIIJC-4R
1!5.ORD.JC-18R
iq*~f/flJ~_Q~

1!3”ORDJC-18R
1!5.ORI)JC=-3R
l!5.ORDJC-lEIR
l!5.ORIIJC-3R
I!5.ORDJC-181<
15.OR1iJC-4R
I!5.ORDJC-4XR
I!5.ORHJC-3R
1!5.ORI).JC-4R
15.ORIIJC-4XK’
1!5.ORIIJC-3CR
I!I.OF:HJC-3R
I!5.ORDJC-4R
1!3.ORDJC--4XR
l!5t,oRrlJc-18R
I!5.ORIIJC--3CR
i5.OHIIJC-4XF{
l!5.ORIIJC-4XR
1!5.ORIIJC-3R
l!5.ORIIJC-3R
1!5.ORLIJC-4XR

1!5.ORLIJC-18R
12.5RI)JC-!57R
13.ORDJC-4XR!50
1!5.ORDJC–4XR
l!5.ORIIJC-!511R
1!5.ORIIJC-3R
15.ORIIJC-!51tR
1!5.ORIIJC-3R
15.ORK!JC-I(3R
15.OFtIl\JC-YXFt
1!5.0R13JC-3R
1!5.OF:I1.JC-!511R
1!5.ORIIJC-3R
l!5m9R11.JC-3R
15.ORI)JC-4R
l!5.ORIIJC-311
l!Z.ORDJC-3il
I!5.ORIIJC-4R

DATEH FICHE LOCA?I(lil

ol/01/tlo +$$$* 8 131Y.
09/01./7(?*** 4 C3.T
01/0s/(30 +$~~~”8 K-313
ol./ol/Elo~“~”~ 8 B13
01/01/80 *?EM 8 Cl
01/01/’80 *RX 8 CY.
09/01./79 *MM’ 4 (:1:1.
09/01/7’9 ~“~”w 4 C13
01/01/80 *** 8 C3
09/01/79 *%* 4 Clx
01/01/80 **M 8 C3
01/01/80 **’K ElC!z
ol/ol/Elo *** 8 c~
01/01/80 *x* 8 C7
01/01/8(} *“Jt* El C7
ol/ol/so *** 8 (:9
09/01/79 *~”~ 4 Ill
01/01/80 **+$ 8 C9
09/01/79 ‘MM* 4 11s.

01/01/80 *** 8 Cll
01/01/80 ***” 8 Cll

,01/01/80 %xx 8 (;13
‘09/01/79 *** 4 113

01/01/80 *M* 8 (;13
01/01/80 *** 8 Ill
09/01/7? WM.* 4 113

09/01/79 *~~. 4 115

01.~01/80 %*x 8 Sly.
01./01/’80 *“~~” 8 ~i~

01/01/80 **K 8 113

09/01/79 ~*$~ 4 115

01/01/80 *+$* 8 [15

01/01/80 *** 8 11~

09/01/79 *** 4 Di’
09/01/79 **M” 4 117’

01/01/80 *XM 8 El;?

01/01/80 **% El 117

09/01/79 *** 4 119

01/01/80 **x 8 S19

01/01/80 **x El 119
01/01/80 **N 8 1111

09/01/79 *** 4 119

01/01/80 *** 8 1111
09/01/79 *** 4 [11.1

01/01/80 **X 8 1113
01/0:1/80 *x* 8 1113
09/01/79 **X 4 011
01/01/80 **M 8 El
01/01/80 *** 8 E:l
01/01./s0 *** 8 E.3
01/01/80 *$$Ro 8 E3
01/01/80 *** 8 EL

01/01/80 **x 8 LV=J

01/01/’80 *x* 8 E7



—— —— —— —— —— —— —— —— — ——— —.-— —-—— —— . . — ——

SPECIAL PARTS LISTS INDEX F(IR FCIF(II NO. Y74-OltSl

MOUEL SF’EC. DATEI1 FICHE LC)CAT:[[2N


